

ASTM C-31 & C-39

Project Name:	Portland ME - F Materials Testir	Portland Re	onstruction s	nstruction <b>Project Number:</b> 14-1188.3					
Client:	Colson & Colso	n General	Contractor	s, Inc.		Client	Contract N	umber:	
General Contractor:						Concre Suppli	ete er: AUBL		CRETE
PLACEMENT IN	FORMATION								
Date Cast:	10/7/201	16 <b>Ti</b>	me Cast:	1:50	Date Re	ceived			
Placement Loc	ation: FOOTIN	IG: B WIN	G UNIT 10	5 TO UNIT 1	12 N SIDE				
Placement Met	hod: TAILGA	TE			Placom	ant Val	(vd3), 40		
Cylinders Made	By: CHARLE		WELL		Aggrege		(yu-): 40		
					Aggreg	ate Size	e (in): 3/4		
	G CONDITIONS	·			DELIVERY INFORMATION				
	Temperatures				Admixt	ures:	MASTER	AIR	
Minimum (°F)	Maxim	um (°F)					MASTER	GLENIUM	
TEST RESULTS	3								
Slump (in) (C-1	43):	S	ump WR:	6	Load N	umber:	1		Batch
Air Content (%)	(C-231)	Ai	ir WR:	7	Mixer N	umber:	148		12:50
Air Temp (°F):		70			Ticket N	lumber	275373		Arrive
Conc. Temp (°F	) (C-1064):	79			Cubic Y	ards:	10		1:30
					Design	(psi):	3000		1:50
Cylinder Designatior	Cylinder Weight n (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-14	8 25	4 01	12.66	10/14/2016	Lab	7	5	20.0	0400
855-1B	8.25	4.02	12.66	11/4/2016	Lab	28	3	59.2 50.8	3100 4010
855-1C	8.25	4.02	12.70	11/4/2016	Lab	28	5	51.6	4060
855-1D	8.25			Hold	Lab				
	Cone bo ends	th Cone end w	one Colu	Tracture Type 3 Jumnar Diag	25 4 Jonal Side al or bot	t top tom	Pointed End		

Remarks:



ASTM C-31 & C-39

Project Name:	Portland i Materials	Portland Re	onstruction s	Projec	t Number:		14-1188.3			
Client:	Colson &	Colso	n General	Contractor	s, Inc.		Client	Contract N	umber:	
General Contractor:							Concre Suppli	ete er: AUBU		CRETE
PLACEMENT II	NEORMA	ΓΙΟΝ	·							
Date Cast:	10	)/12/20	016 <b>Ti</b> i	ne Cast:	1:20	Date Re	eceived			
Placement Loc	ation: SI	ЕСТІО	N B FOOT	ING + WA	LL	,				
Placement Met	hod: T/	AILGA	TE			Placem	ent Vol	(vd <sup>3</sup> ): 80		
Cylinders Made	e By: N/	ATHA		RTHUR		Aggreg	ota Siza	(ju): 3/4		
						Aggreg		, (iii). 3/4		
		LIONS								
	Tempera	tures				Admixt	ures:		2	
Minimum (°F)	- N	<b>/</b> laxim	um (°F)						•	
			. /							
IESI RESULIS	42).				_					
	43):		SI	ump WR:	5.5	Load N	umber:	4		Batch
Air Content (%)	(C-231)		Ai	r WR:	6.0	Mixer N	umber:	150		11:51
Air Temp (°F):			55			Ticket N	lumber	28209		Arrive 12:30
Conc. Temp (°F	) (C-1064	):	71			Cubic Y	ards:	10		Denart
						Design	(psi):	3000		2:00
Cylinder Designation	Cy W n (	linder eight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
955 24	c	0.95	4.04	10.60	40/40/2040	Lah	_			
855-2B	6	3.30	4.01	12.05	11/9/2016	Lab	79 79	4	44.4 60.4	3520
855-2C	8	3.30	4.01	12.64	11/9/2016	Lab	28	5	57 0	4700
855-2D	8	3.30			Hold	Lab				
Demerica	C	Cone bo ends	th Cone end w/	one Colu split	Fracture Type	25 4 5 Jonal Side a or bot	t top tom	Pointed End		

Remarks:



ASTM C-31 & C-39

Pointed

End

Side at top

or bottom

Project Name: Portland ME - Portland Retirement Residence - Construction Materials Testing and Speical Inspections Services							t Number:		14-1188.3
Client:	Colson & Colso	n General	Contractors	s, Inc.		Client	Contract N	umber:	
General Contractor:						Concre Suppli	ete er: AUBU	RN CON	CRETE
PLACEMENT IN			_						
Date Cast:	10/12/20	016 <b>Ti</b>	me Cast:	2:10	Date Re	ceived:		- 17	
Placement Loc	ation: SECTIC		ING + WA	LL					
Placement Met		TF							
Cylinders Made	BW: NATHA		отино		Placem	ent Vol.	<b>(yd³):</b> 80		
Cymruers Made			NINUK		Aggrega	ate Size	e (in): 3/4		
INITIAL CURING	<b>3 CONDITIONS</b>				DELIVE	<u>RY INF</u>	ORMATION	l	
	Temperatures				Admixtu	ires:		२	
Minimum (°F)	Maxim	um (°F)							
TEST RESULTS	3			_					
Slump (in) (C-1	43):	SI	ump WR:	5.25	Load Nu	umber:	7		Batch
Air Content (%)	(C-231)	Ai	ir WR:	5.4	Mixer N	umber:	142		1:06
Air Temp (°F):		55			Ticket N	lumber	208218		Arrive
Conc. Temp (°F	) (C-1064):	69			Cubic Y	ards:	10		1:40 Demost
					Design (	(psi):	3000		2:50
Cylinder Designatior	Cylinder Weight 1 (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In)²	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-3A 855-3B 855-3C 855-3D	8.40 8.40 8.45 8.40	4.01 4.01 4.01	12.63 12.62 12.61	10/19/2016 11/9/2016 11/9/2016 Hold	Lab Lab Lab Lab	7 28 28	4 4 5	47.6 62.4 59.8	3770 4950 4740
				Tracture Type			6		

Remarks:

Cone both

ends

Cone one

end w/ split

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Diagonal

Columnar



ASTM C-31 & C-39

<b>Project Name:</b> Portland ME - Portland Retirement Residence - Construction Materials Testing and Speical Inspections Services									ruction Project Number: 14-1188.3			
Client:	Colson		n General			5		Client	Contract N	lumber:		
General	001301	1 0 00130	ii General	Contractors	5, 110.			Concre	ete			
Contractor:								Suppli	er: AUBL	IRN CON	CRETE	
PLACEMENT IN	<b>NFORM</b>	ATION										
Date Cast:		10/13/20	)16 <b>T</b>	ime Cast:	2:00	۵	ate Re	ceived:	1			
Placement Loc	ation:	Found. Walls:	ATION FO	OOTINGS F OOM 108 T	ROM ROOM O 112	115 -	TO 118	(EXTER	RIORS)			
Placement Met	hod:	TRUCK	CHUTE			P	lacem	ent Vol.	(vd³):			
Cylinders Made	e By:	NEIL DA	VIS			A	ggrega	ate Size	(in): 3/4			
INITIAL CURIN	G CON	DITIONS					DELIVERY INFORMATION					
	Temp	eratures				A	dmixtu	ires:	MASTER	GLENIUN	I (MRWR)	
Minimum (°F)		Maxim	um (°F)						IVIASIER	AIR		
TEST RESULTS	<u>s                                    </u>											
Slump (in) (C-1	43):		S	lump WR:	4.5	L	oad Nu	umber:	2		Batch	
Air Content (%)	(C-231	I)	A	ir WR:	6.2	Mixer Number: 156			156		12:54	
Air Temp (°F):			66			Т	icket N	lumber	275964		Arrive	
Conc. Temp (°F	) (C-10	64):	70			С	ubic Y	ards:	5		Denart	
						D	esign	(psi):	3000		2:10	
O. Kadar		Cylinder	Cylinder	Cross					<b>-</b> .			
Designatio	n	(lbs)	Diametei (in)	Area(In) <sup>2</sup>	Date Of Test	Cure	е Туре	Age (days)	Fracture Type	Load (kips)	Strength (psi)	
855-4A		8.40	4.01	12.63	10/20/2016	L	.ab	7	5	48.8	3870	
855-4B		8.40	4.00	12.56	11/10/2016	L	ab ch	28	4	59.6	4750	
855-4C		8.40 8.40	4.00	12.00	Hold	L 1	ab ah	20	4	00.0	4770	
000 15		0.10			Tiola	-						
		1		2	Fracture Type	<u>es</u> 4	5		6			
		$\dot{\square}$	Π		ŤI Ľ	Ċ	ŕ	7	Ň			
			L Z			<u>Ч</u>	L	4				
		Cone bo ends	itn Cone end v	e one — Coli v/ split	umnar Diag	gonal	Side a or bot	t top tom	Pointed End			

Remarks:



ASTM C-31 & C-39

Project Name: Portland ME - Portland Retirement Residence - Construction Materials Testing and Speical Inspections Services						n Project Number: 14-1188.3			
Client:	Colson & Cols	on General	Contractor	s, Inc.		Client	Contract	Number:	
General Contractor:						Concre Suppli	ete er: AUB		RETE
PLACEMENT II	NFORMATION						·····		
Date Cast:	10/17/2	2016 <b>Ti</b>	me Cast:	11:35	Date Re	ceived	: 10	/20/2016	
Placement Loc	ation: FOOTI WALLS	NGS: GAR/ S: C2 105 T	AGE #1 FC O B5 104	OTING, A19	TO FOYER	150 S			
Placement Met	hod: PUMP/	TAILGATE			Placem	ent Vol	(vd³)· 90		
Cylinders Made	By: CHARI	ES CROM	NELL		Addred	ate Size	(ju): 3/4	1	
					7991091		, (iii). 0/-	r	
INITIAL CURIN		S			DELIVE	RY INF	ORMATIO	N	
	Temperatures	3			Admixtu	ires:	MASTER	AIR	
Minimum (°F)	Maxir	num (°F)					MASTER	GLENIUM	
TEST RESULTS	8								
Slump (in) (C-1	43):	S	ump WR:	5.5	Load Nu	umber:	1		Batch
Air Content (%)	(C-231)	Α	ir WR:	5.8	Mixer N	umber:	143		10:29
Air Temp (°F):		60			Ticket N	lumber	273667		<b>Arrive</b>
Conc. Temp (°F	<sup>-</sup> ) (C-1064):	73			Cubic Y	ards:	10		Donart
					Design	(psi):	3000		11:24
<b>.</b>	Cylinde	r Cylinder	Cross						
Cylinder Designatio	n (lbs)	Diameter (in)	Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-5A	8.45	4.01	12.63	10/24/2016	l ab	7	5	43.4	3440
855-5B	8.45	4.01	12.61	11/14/2016	Lab	28	5	56.0	4440
855-5C	8.50	4.01	12.66	11/14/2016	Lab	28	5	50.8	4010
855-5D	8.45			Hold	Lab				
		1		Fracture Type	<u>25</u> 4 5	]	6		

Remarks:

Cone both

ends

Cone one

end w/ split

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Diagonal

Side at top

or bottom

Pointed

End

Columnar



ASTM C-31 & C-39

Project Name:	Portlar Materia	nd ME - P als Testin	ortland Re g and Spe	onstruction	Projec		14-1188.3			
Client:	Colsor	n & Colsoi	n General	Contractors	s, Inc.		Client	Contract N	umber:	
General Contractor:							Concre Suppli	ete er: AUBU		CRETE
PLACEMENT II	VFORM	ATION								
Date Cast:		10/17/20	)16 <b>T</b> ii	me Cast:	3:35	Date Re	eceived	: 10/:	20/2016	
Placement Loc	ation:	FOOTIN WALLS:	GS: GARA C2 105 T(	AGE #1 FO O B5 104	OTING, A19	TO FOYER	150 S			
Placement Met	hod:	PUMP/T	AILGATE			Placem	ent Vol.	(vd³): 90		
Cylinders Made	e By:	CHARLE		NELL		Aggreg	ate Size	(ju): 3/4		
								(iii): 0, 1		
INITIAL_CURIN	G CON	DITIONS				DELIVE	RY INF	ORMATION	J _	
	Temp	eratures			Admixt	ures:	MASTER	AIR		
Minimum (°F)		Maxim	um (°F)					MASIER	GLENIUM	I
TEST RESULT	S									
Slump (in) (C-1	43):		SI	ump WR:	6.0	Load N	umber:	7		Batch
Air Content (%)	) (C-23′	1)	Air WR:		6.0	Mixer N	Mixer Number:			2:23
Air Temp (°F):			70			Ticket N	Number	273673		Arrive 3:00
Conc. Temp (°F	<sup>=</sup> ) (C-10	)64):	75			Cubic Y	ards:	10		Denart
						Design	(psi):	3000		4:00
Cylinder Designatio	n	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
055.04		0.45	4.04	40.05	10/04/0040	Lab	-	-	44.0	0540
855-6B		0.40 8 45	4.01 4.01	12.00	11/14/2016	Lab	7 28	5	44.0 58.6	3540 4630
855-6C		8.45	4.01	12.62	11/14/2016	Lab	28	5	55.4	4390
855-6D		8.45			Hold	Lab				
		Cone bc ends	oth Cone end w	one Colu	Fracture Type	25 4 Jonal Side a or bo	at top	Pointed End		

Remarks:

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com



ASTM C-31 & C-39

Project Name:	Portland ME - P Materials Testin	ortland Rei g and Spei	tirement Ro cal Inspec	onstruction <b>Project Number:</b> 14-1188.				4-1188.3	
Client:	Colson & Colso	n General (	Contractors	s, Inc.		Client	Contract Nu	mber:	
General Contractor:						Concre Supplie	er: AUBUR		RETE
PLACEMENT I	FORMATION				•		- · ·		
Date Cast:	10/18/20	16 <b>Ti</b> r	ne Cast:	1:28	Date Re	ceived:			
Placement Loc	ation: FOOTIN	G: ROOM	A2 TO RO	OM C2, NW,	ACTIVITY F	ROOM 1	58		
Placement Met Cylinders Made	hod: TRUCK By: JOSHUA	CHUTE A MOORE			Placemo Aggrega	ent Vol. ate Size	(yd³): 21.5 (in): 3/4		
	G CONDITIONS				DELIVE	RY INFO	ORMATION	S	
	Temperatures				Admixtu	ires:	AE		
Minimum (°F)	Maxim	um (°F)							
TEST RESULT	<u>S</u>								
Slump (in) (C-1	43):	SI	ump WR:	15.5	Load Nu	ımber:	2		Batch
Air Content (%)	(C-231)	Ai	r WR:	6.4	Mixer N	umber:	118		12:28
Air Temp (°F):					Ticket N	lumber	401633		Arrive
Conc. Temp (°F	<sup>-</sup> ) (C-1064):	67			Cubic Y	ards:	10.75		Depart
					Design (	(psi):	3000		Dopurt
Cylinder Designatio	Cylinder Weight n (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In)²	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)

855-7A	8.00	4.01	12.62	10/25/2016	Lab	7	6	41.4	3280
855-7B	8.10	4.01	12.61	11/15/2016	Lab	28	5	51.0	4040
855-7C	8.10	4.01	12.63	11/15/2016	Lab	28	5	50.0	3960
855-7D	8.10			12/13/2016	Lab	56			



Remarks:



ASTM C-31 & C-39

Project Name:	Portland ME · Materials Tes	Portland Ret	onstruction s	Projec	t Number:		14-1188.3		
Client:	Colson & Col	son General	Contractor	s, Inc.		Client	Contract N	lumber:	
General Contractor:			jā.			Concre Suppli	ete er: AUBL		CRETE
PLACEMENT IN		۱							
Date Cast:	10/20/	2016 <b>T</b> i	me Cast:	1:10	Date Re	ceived	:		
Placement Loc	ation: PUMF WALL	HOUSE FC S: FROM CO	OTINGS 8 O4 TO B1	FOOTINGS	FROM ROC	OM A17	W TO 156		
Placement Met	hod: TAILG	ATE			Placem	ent Vol	(vd <sup>3</sup> ): 52		
Cylinders Made	By: CHAR	LES CROM	WELL		Aggreg	ate Size	(ju): 3/4		
INITIAL CURING	G CONDITION	<u>IS</u>			DELIVE	RY INF		N	
	Temperature	S			Admixt	ires:	MASTER		
Minimum (°F)	Maxi	mum (°F)					WASTER	GLENIUM	1
TEST RESULTS	13								
Slump (in) (C-14	43):	S	lump WR:	4	Load N	umber:	1		Batch
Air Content (%)	(C-231)	Α	ir WR:	6.4	Mixer N	umber:	118		11:46
Air Temp (°F):		55			Ticket N	lumber	273590		Arrive
Conc. Temp (°F	) (C-1064):	70			Cubic Y	ards:	10		Depart
					Design	(psi):	3000		1:50
Outinder	Cylinde	er Cylinder	Cross	Data Of		_	<b>—</b> .		
Designatior	n (lbs)	(in)	Area(In) <sup>2</sup>	Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-8A	8.45	4.01	12.60	10/27/2016	Lab	7	5	44.2	3510
855-8B	8.45 8.45	4.01	12.62	11/1//2016	Lab	28	5	55.4	4390
855-8D	8.45	4.02	12.00	Hold	Lab	20	4	02.0	4950
				_ , _					
	1	2	2	Fracture Type	<u>es</u> 4 5		6		
	Γ			ЛП	T P	7	Ň		
	<u> </u>					4			
	en	ds end w	/ split	umnar Diag	jonal Side a or bot	tom	End		

Remarks:



ASTM C-31 & C-39

Project Name:	Project Name: Portland ME - Portland Retirement Residence - Construct Materials Testing and Speical Inspections Services								:	14-1188.3	
Client:	Colson	& Colso	n General	Contractor	s, Inc.		Client	Contract	Number:		
General Contractor:							Concr Suppli	ete er: AUBI		CRETE	
PLACEMENT IN	IFORM/	ATION									
Date Cast:		10/20/20	016 <b>Ti</b>	me Cast:	2:40	Date R	eceived				
Placement Loca	ation: F	PUMP H WALLS:	IOUSE FC	OTINGS 8 O4 TO B1	FOOTINGS	FROM ROO	OM A17	W TO 156			
Placement Meth	nod: 1	TAILGA	TE			Placom	ont Vol	(vd3), 50			
Cylinders Made	By: (	CHARLE	ES CROM	WELL				( <b>yu</b> -): 52			
						Aggreg	ate Size	e (in): 3/4	ł		
	G COND	TIONS				DELIVE	RY INF	ORMATIO	N		
	Temper	ratures				Admixt	ures:	MASTER	AIR		
Minimum (°F)		Maxim	um (°F)					MASTER	GLENIUM	1	
TEST RESULTS											
Slump (in) (C-14	43):		S	lump WR:	5	Load N	umber:	3		Batch	
Air Content (%)	(C-231)		Ai	ir WR:	5.5	Mixer N	umber:	96		1:24	
Air Temp (°F):			55			Ticket I	Number	273597		Arrive	
Conc. Temp (°F)	) (C-106	4):	70			Cubic Y	′ards:	10		1:57	
						Design	(psi):	3000		<b>Depart</b> 2:45	
	С	ylinder	Cylinder	Cross							
Cylinder Designation	۷ ۱	Neight (lbs)	Diameter (in)	Sectional Area(In) <sup>2</sup>	Date Of		Age	Fracture	Load	Strength	
Designation		(100)		Area(iii)	1651		(days)	туре	(KIPS)	(psi)	
855-9A		8.35	4.01	12.65	10/27/2016	Lab	7	5	49.2	3890	
855-9B		8.35	4.01	12.64	11/17/2016	Lab	28	5	57.0	4510	
855-9C		8.35	4.01	12.61	11/17/2016	Lab	28	6	55.8	4420	
855-9D		8.35			Hold	Lab					
				I	Fracture Type	es					
		1	2		3	4 5	_	6			
			L L	ų k		Jľ		ľ			
		Cone bo	th Cone	one Colu	للك الك umnar Diag	Jonal Side a	t top	Pointed			
		ends	end w	/ split	5	or bo	ttom	End			

Remarks:



ASTM C-31 & C-39

			·							
Project Name: Portland ME - Portland Retirement Residence - Construction Materials Testing and Speical Inspections Services							Project Number: 14-1188.3			
Client:	Colson	1 & Colso	n General	Contractor	s, Inc.		Client	Contract N	umber:	
General Contractor:							Concre Suppli	ete er: AUBU	RN CONC	RETE
PLACEMENT II	NFORM								15	
Date Cast:		10/20/20	)16 <b>Ti</b> i	ne Cast:	4:10	Date Re	ceived	:		
Placement Loc	ation:	PUMP H WALLS:	IOUSE FO FROM CO	OTINGS 8 04 TO B1	FOOTINGS	FROM ROC	OM A17 '	W TO 156		
Placement Met	hod:	TAILGA	TE			Placem	ent Vol	(vd³): 52		
Cylinders Made	e By:	CHARLE		VELL		Aggreg	ate Size	(ju): 3/4		
						799109		, (iii). 0/4		
INITIAL CURIN	<u>G CON</u>	DITIONS				DELIVE	RY INF	ORMATION	L	
	Tempo	eratures				Admixtu	lres:	MASTER		
Minimum (°F)		Maxim	um (°F)					MAGTER	SELIVIOW	
TEST RESULTS	s									
Slump (in) (C-1	43):		SI	ump WR:	5.5	Load N	umber:	5		Batch
Air Content (%)	) (C-231	I)	Ai	r WR:	6.0	Mixer N	umber:	164		3:06
Air Temp (°F):			50			Ticket N	lumber	276660		Arrive
Conc. Temp (°F	<sup>=</sup> ) (C-10	64):	68			Cubic Y	ards:	6		3:41 Damant
						Design	(psi):	3000		4:31
Cylinder		Cylinder Weight	Cylinder Diameter	Cross Sectional	Data Of		A	Fronturn	Lood	
Designatio	n	(lbs)	(in)	Area(In) <sup>2</sup>	Test	Cure Type	(days)	Туре	(kips)	(psi)
055.404		0.45		10.05			_			
855-10A		8.40 8.45	4.01	12.65	10/27/2016	Lab	7	4	51.6	4080
855-100		8.45	J.99 4 01	12.00	11/17/2010	Lab	20	4	0U.0 57.0	4860
855-100		8 45	4.01	12.00	Hold	Lab	20	5	07.0	4570
000-100		0.40			noid	Lau				
				Ī	Fracture Type	es				
				<u>п</u> п		┓ ┍╸	٦			
		X								
		Cone bo	th Cone	one Col	umnar Diag	jonal Side at	t top	Pointed		

Remarks:

ends

end w/ split

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

End

or bottom



ASTM C-31 & C-39

Project Name:	Portlan Materia	d ME - F Ils Testir	Portland Re	on <b>Project Number:</b> 14-1188.3						
Client:	Colson	& Colso	n General	Contractor	s, Inc.		Client	Contract	Number:	
General Contractor:							Concr Suppl	ete ier: AUB		CRETE
PLACEMENT II	NFORM	ATION								
Date Cast:		10/26/20	)16 <b>Ti</b>	me Cast:	12:58	Date	Received	:		
Placement Loc	ation:	WALL: E Footin	B WING RO	OOMS A6/ ITY 158 TC	103 TO B5/10 A1/123	04, B WIN	IG FROM I	ROOMS B	1/117 T O I	310/119
Placement Met	hod:	TAILGA	TE			Place	ement Vol	(vd <sup>3</sup> )· 40	1	
Cylinders Made	e By:	CHARLE	ES CROM	WELL		Aggi	regate Size	(ju): 3/	, 1	
						1,88,	oguto oizt	/ (iii). 0/-	7	
INITIAL CURING		DITIONS				DELI	VERY INF	ORMATIO	N	
	Tempe	ratures				Adm	ixtures:	MASTER	AIR GI ENIUM	I
Minimum (°F)		Maxim	um (°F)					MA LOT ET		
TEST RESULTS	5			——— <u>b</u>						
Slump (in) (C-1	43):		SI	lump WR:	6	Load	Number:	1		Batch
Air Content (%)	(C-231)	)	Ai	ir WR:	7.2	Mixe	r Number:	156		11:04
Air Temp (°F):			50			Ticke	et Number	272976		<b>Arrive</b>
Conc. Temp (°F	<sup>-</sup> ) (C-106	64):	56			Cubi	c Yards:	10		Depart
						Desig	gn (psi):	3000		1:30
Outlindor	(	Cylinder	Cylinder	Cross						
Designation	n	(lbs)	(in)	Area(In) <sup>2</sup>	Date Of Test	Cure Ty	Age De (days)	Fracture Type	Load (kips)	Strength (psi)
855-11A		8.15	4.01	12.64	11/2/2016	Lab	7	4	38.0	3010
855-11B		8.20	4.01	12.63	11/23/2016	Lab	28	5	46.6	3690
855-110		0.20 8.20	4.00	12.55	11/23/2016 Hold	Lab	28	4	43.2	3440
000 112		0.20			noiq	Lau				
				Ē	Fracture Type	<u>es</u>				
			П	<b>n</b> 17	י זו ר	<u>+</u>	$\sim$			
		Ň		Y Ľ						
		Cone bo ends	th Cone end w/	one Colu split	umnar Diag	onal Sid	e at top bottom	Pointed End		

Remarks:



ASTM C-31 & C-39

Project Name:	Portlar Materi	nd ME - F als Testir	Portland Re	etirement R eical Inspec	esidence - Co tions Services	nstruction	Projec	t Number:		14-1188.3
Client:	Colsor	n & Colso	n General	Contractor	s, Inc.		Client	Contract N	lumber:	
General Contractor:				Ð			Concr Suppli	ete er: AUBL	JRN CONC	RETE
PLACEMENT IN	FORM	ATION								
Date Cast:		10/26/20	016 <b>Ti</b>	me Cast:	1:30	Date Re	ceived			
Placement Loca	ation:	WALL: E Footin	3 WING RO IG: ACTIVI	OOMS A6/	103 TO B5/104 D A1/123	4, B WING	FROM F	ROOMS B1	/117 T O E	10/119
Placement Metl	hod:	TAILGA	TE			Blocom	ont Vol	(		
Cylinders Made	By:	CHARLE		NELL		Aggrog	ent voi. ete Size	$(ya^{-}); 40$		
						Aggreg	ale Size	(in): 3/4		
INITIAL CURING	<u>G CON</u>	DITIONS				DELIVE	RY INF		۱	
	Temp	eratures				Admixt	ires:	MASTER		
Minimum (°F)		Maxim	um (°F)					MASIER	GLENIUM	
TEST RESULTS	;			<u>ىن</u>						
Slump (in) (C-14	43):		SI	ump WR:	6	Load Nu	umber:	2		Batch
Air Content (%)	(C-231	I)	Ai	ir WR:	6.8	Mixer N	umber:	- 148		12:20
Air Temp (°F):			50			Ticket N	lumber	273981		Arrive
Conc. Temp (°F)	) (C-10	64):	56			Cubic Y	ards:	10		12:50
						Design	(psi):	3000		Depart 2:12
		Cylinder	Cylinder	Cross		•				
Cylinder Designation	n	Weight (lbs)	Diameter (in)	Sectional Area(In) <sup>2</sup>	Date Of		Age	Fracture	Load	Strength
		(	()		1001	cure rype	(uays)	Type	(Kips)	(psi)
855-12A		8.20	4.01	12.65	11/2/2016	Lab	7	4	44.6	3530
855-12B		8.20	4.02	12.68	11/23/2016	Lab	28	4	54.4	4290
855-12C		8.20	4.01	12.62	11/23/2016	Lab	28	4	57.6	4570
855-12D		8.20			Hold	Lab				
			_	ŀ	Fracture Types	<u> </u>				
		$\overline{\mathbf{N}}$		ה ה	$\frac{3}{11}$ $\mathbf{L}$	ז ר	٦			
		X								
		Cone bol	th Cone	one Colu split	umnar Diago	nal Side at	top	Pointed		
Remarks:		. 0100	GHQ W/	opin			UIII	Ellu		



ASTM C-31 & C-39

Project Name:	Portland Materials	VIE - P Testin	ortland Re	tirement Re ical Inspect	esidence - Co tions Services	onstruction s	Projec	t Number:		14-1188.3
Client:	Colson &	Colso	n General	Contractors	s, Inc.		Client	Contract N	umber:	
General Contractor:							Concre Suppli	ete er: AUBUI		RETE
	FORMAT									
Date Cast:	10	/31/20	)16 <b>Ti</b> i	ne Cast:		Date Re	eceived	:		
Placement Loc	ation: FC		IG: ROOM	123-126						
Dia										
	<b>ποα:</b> ΓΕ		CHUIE			Placem	ent Vol.	<b>(yd³):</b> 30		
Cylinders Made	BA: 10	SHUA	A MOORE			Aggreg	ate Size	e (in): 3/4		
INITIAL CURING	<u>G CONDIT</u>	TIONS				DELIVE	RY INF	ORMATION		
Minimum (0E)	i empera	tures				Admixt	ures:	AE MRWR		
Minimum (-F)	IV.	axim	um (°r)							
TEST RESULTS	3									
Slump (in) (C-1	43):		SI	ump WR:	5.5	Load N	umber:	2		Batch
Air Content (%)	(C-231)		Ai	r WR:	7	Mixer N	umber:	85		1:13
Air Temp (°F):			45			Ticket M	lumber	208881		Arrive
Conc. Temp (°F	) (C-1064)	):	64			Cubic Y	ards:	10		Denart
						Design	(psi):	3000		2:43
Quitadaa	Cy	linder	Cylinder	Cross				<b>–</b> ,		-
Designatio	n (	lbs)	(in)	Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-13A	7	7.90	4.00	12.54	11/7/2016	Lab	7	4	43.6	3480
855-13B	-	(.90 7.00	4.00	12.57	11/28/2016	Lab	28	5	49.6	3950
855-130		7.90	3.99	12.52	Hold	Lab	28	5	53.8	4300
	,	.00			TIOIO	Lab				
				Ē	Fracture Type	es A		•		
			I MÍ	П	ה ה	ר ד	<b>_</b>	Ň		
		$\bigtriangleup$		ש ב		J L	⊿			
	C	Cone bo ends	oth Cone end w/	one Colu split	umnar Diag	onal Side a or bo	t top ttom	Pointed End		

Remarks:



ASTM C-31 & C-39

Project Name: Portland ME - Portland Retirement Re Materials Testing and Speical Inspect					esidence - Co tions Service	onstruction s	Projec	t Number:		14-1188.3
Client:	Colsor	1 & Colso	n General	Contractor	s, Inc.		Client	Contract N	lumber:	
General Contractor:							Concre Supplie	ete er: AUBU		CRETE
PLACEMENT IN	FORM	ATION								
Date Cast:		11/2/201	6 <b>Ti</b> r	ne Cast:	1:35	Date Re	ceived:			
Placement Loca	ation:	FOOTIN TO OFF	GS: A WIN	NG FROM O STAFF 1	SE CORNER 169	ROOM B5/	129 N T	O DRY STO	ORAGE 16	6 THEN E
Placement Met	hod:	TAILGA	TE			Placem	ent Vol.	(yd³): 50		
Cylinders Made	e By:	CHARLE	ES CROM	VELL		Aggreg	ate Size	(in): 3/4		
	<u>G CON</u>	DITIONS				DELIVE	RY INF		1	
Minimum (°F)	Temp	eratures Maxim	um (°F)			Admixtu	Jres:	MASTER MASTER	AIR GLENIUM	
TEST RESULTS	3									
Slump (in) (C-1	43):		SI	ump WR:	6.0	Load N	umber:	1		Batch
Air Content (%)	(C-231	1)	Ai	r WR:	6	Mixer N	umber:	155		12:41
Air Temp (°F):			50			Ticket N	lumber	277015		1:06
Conc. Temp (°F	·) (C-10	64):	63			Cubic Y	ards:	10		Depart
						Design	(psi):	3000		2:09
Cylinder Designatio	n	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
055 444		0.00	4.04	40.00	44/0/0040	1	_	0	40.0	
855-14A 855-14B		8.20 8.25	4.01	12.60	11/30/2016	Lab	7 28	3 5	42.8 52.6	3380 4160
855-14C		8.25	4.01	12.62	11/30/2016	Lab	28	4	57.0	4520
855-14D		8.25			Hold	Lab				
		Cone bo ends	th Cone end w	one Col	Fracture Type	gonal Side a	t top	Pointed End		

Remarks:



ASTM C-31 & C-39

Project Name:	Portland ME Materials Tes	- Portland Re sting and Spe	etirement Re lical Inspect	esidence - Co tions Services	onstruction s	Project Number: 1 Client Contract Number:			14-1188.3
General Contractor:		Son General	Contractors	s, mo.		Concre Supplie	er: AUBU		RETE
PLACEMENT IN	FORMATIO	N							
Date Cast:	11/2/2	2016 <b>Ti</b>	me Cast:	2:30	Date Re	eceived:			
Placement Loc	ation: WALI	S: ACTIVIT	7 ROOM 15	58					
Placement Met Cylinders Made	hod: TAILC By: CHAF	GATE RLES CROM	WELL		Placem	ent Vol. ate Size	(yd³): 50 (in): 3/4		
	G CONDITIO	NS			DELIVE	RY INFO	DRMATION	4	
	Temperatur	es			Admixtu	ures:	MASTER	AIR	
Minimum (°F)	Мах	imum (°F)					MASTER	GLENIUM	
TEST RESULTS	8								
Slump (in) (C-1	43):	S	lump WR:	6.0	Load N	umber:	2		Batch
Air Content (%)	(C-231)	Α	ir WR:	6.5	Mixer N	umber:	156		1:28
Air Temp (°F):		50			Ticket N	lumber	277019		Arrive
Conc. Temp (°F	<sup>-</sup> ) (C-1064):	64			Cubic Y	ards:	10		2:08
					Design	(psi):	3000		Depart
Cylinder Designatio	Cylind Weig n (Ibs	er Cylinder ht Diameter ) (in)	Cross Sectional Area(In)²	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855 <sub>-</sub> 154	8 3(	o0	12 56	11/9/2016	Lah	7	5	56.0	1160
855-15B	8.30	) 4.00	12.58	11/30/2016	Lab	28	5	57.8	4590
855-15C	8.30	) 4.01	12.63	11/30/2016	Lab	28	5	60.4	4780
855-15D	8.30	)		Hold	Lab				
			!	Fracture Type	<u>es</u>				



Remarks:



ASTM C-31 & C-39

Project Name:	Portland ME - Materials Testi	Portland Re	etirement R lical Inspec	esidence - Co tions Service	onstruction s	Projec	t Number:		14-1188.3
Client:	Colson & Colso	on General	Contractor	s, Inc.		Client	Contract N	umber:	
General Contractor:						Concre Suppli	ete er: AUBU		CRETE
PLACEMENT II	NFORMATION								
Date Cast:	11/8/20	16 Ti	me Cast:	1:41	Date Re	eceived	:		
Placement Loc	ation: FOOTI	NG: VAN G	ARAGE 3						
Placement Met	hod: TRUCK	& HOPPE	R		Placom	ont Vol	(vd <sup>3</sup> ): 21		
Cylinders Made	e By: JOSHU	A MOORE			Aggreg	ofe Sine	(ju), 2/4		
					Aggreg	ate Size	e (in): 3/4		
INITIAL CURIN		S			DELIVE		ORMATION	J	
	Temperatures	6			Admixt	ures:	AE		
Minimum (°F)	Maxin	num (°F)					MRWR		
TEST RESULTS	S								
Slump (in) (C-1	43):	S	lump WR:	6	Load N	umber:	1		Batch
Air Content (%)	) (C-231)	Α	ir WR:	5.5	Mixer N	umber:	150		12:24
Air Temp (°F):		55			Ticket N	lumber	209207		Arrive
Conc. Temp (°F	<sup>-</sup> ) (C-1064):	64			Cubic Y	ards:	10.5		Depart
					Design	(psi):	3000		Depart
	Cylinde	Cylinder	Cross						
Cylinder Designatio	n (lbs)	Diameter (in)	Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (davs)	Fracture Type	Load (kips)	Strength (psi)
					/p	(		(	
855-16A	8.20	4.01	12.62	11/15/2016	Lab	7	5	45.8	3630
855-16B	8.15	4.01	12.61	12/6/2016	Lab	28	4	59.6	4730
855-16C	8.20	3.99	12.48	12/6/2016	Lab	28	3	56.4	4520
855-16D	8.20			Hold	Lab				
			ļ	Fracture Type	<u>es</u>				
		1 П	₂ <b>[</b> ]			7			
						4			
	end:	s end w	one Col / split	umnar Diag	jonal Side a or bo	ttom	End		

Remarks:



ASTM C-31 & C-39

Project Name:	Portlar Materi	nd ME - P als Testin	ortland Re	tirement Re ical Inspec	esidence - Co tions Service	onstruction s	Projec	t Number:		14-1188.3
Client:	Colsor	n & Colso	n General	Contractors	s, Inc.		Client	Contract N	umber:	
General Contractor:							Concre Suppli	ete er: AUBU		CRETE
PLACEMENT I	NFORM	ATION								
Date Cast:		11/9/201	6 <b>Ti</b> i	me Cast:	9:30	Date Re	eceived	: 11/'	10/2016	
Placement Loc	ation:	WALL F CORE V	OR GARA VING FRO	GE & FOO M FOYER	TINGS A WII 150 S TO	NG S SIDE (	OF BLD	G FROM B5	5/129 TO	C4/126 &
Placement Met	hod:	PUMP				Disserve	a mé 1/al	(143), 04		
Cylinders Mad	e By:	CHARLE	ES CROM	VELL		Placem				
•	-					Aggreg	ate Size	e (In): 3/4		
INITIAL CURIN	<u>G CON</u>	DITIONS			_	DELIVE	RY INF	ORMATION	I	
	Temp	eratures				Admixt	ures:	MASTER	AIR	-
Minimum (°F)		Maxim	um (°F)					MASTER	GLENIUN	
TEST RESULT	S									
Slump (in) (C-1	43):		SI	ump WR:	6	Load N	umbor	1		Patab
Air Content (%)	, (C-23 <sup>,</sup>	1)	Ai	r WR:	7	LUau N	umbor	155		8:13
Air Temp (°F):			50			Tickot	lumbor	277244		Arrive
Conc. Temp (°F	·) (C-10	)64):	59				arder	10.5		8:51
	, ,					Docian	(nei)	4500		Depart
		Cylinder	Cylinder	Cross		Design	(hai).	4300		9.20
Cylinder		Weight	Diameter	Sectional	Date Of		Age	Fracture	Load	Strength
Designatio	n	(lbs)	(in)	Area(In) <sup>2</sup>	Test	Cure Type	(days)	Туре	(kips)	(psi)
855-17A		8.30	4 01	12 64	11/11/2016	lah	2	л	10 1	2260
855-17B		8.30	4.01	12.60	11/16/2016	Lab	7	4	65.4	5190
855-17C		8.30	4.00	12.56	12/7/2016	Lab	28	4	79.0	6290
855-17D		8.25	4.00	12.58	12/7/2016	Lab	28	4	80.4	6390
855-17E		8.25			Hold	Lab				
		Cone bo ends	th Cone	one Colu	Fracture Type	25 4 5 Jonal Side a	t top	Pointed End		
Remarks:			III	- 6		0.00				



ASTM C-31 & C-39

				•						
Project Name:	Portlar Materia	nd ME - P als Testin	ortland Re	tirement Ro ical Inspec	esidence - Co tions Service:	onstruction s	Project	t Number:		14-1188.3
Client:	Colsor	1 & Colso	n General (	Contractors	s, Inc.		Client	Contract N	lumber:	
General Contractor:							Concre Supplie	er: AUBU	IRN CONC	CRETE
PLACEMENT II	NFORM	ATION								
Date Cast:		11/10/20	)16 <b>Ti</b> r	ne Cast:	9:51	Date Re	ceived:			
Placement Loc	ation:	FOOTIN CORNE	ig: a wing R	G SOUTH S WALL: GA	SIDE OF BLE RAGE #1	OG AND COI	REWIN	G FROM F	OYER 150	) SOUTH TO
Placement Met	hod:	CHUTE				Placem	ent Vol.	(vd <sup>3</sup> ): 14		
Cylinders Made	e By:	ADAM C	ARR			Aaarea	ate Size	(in): 3/4		
								(,)		
INITIAL CURIN	<u>G CON</u>	DITIONS			_	DELIVE	RY INFO		1	
	Temp	eratures				Admixt	ires:	MASTER	AIR	
Minimum (°F)		Maxim	um (ºF)					MASIER	GLENIUM	
TEST RESULT	5									
Slump (in) (C-1	43):		4.5			Load N	umber:	1		Batch
Air Content (%)	) (C-231	1)	4.9 <b>Ai</b>	r WR:	6.9	Mixer N	umber:	148		9:05
Air Temp (°F):			48			Ticket N	lumber	209289		Arrive
Conc. Temp (°F	<sup>=</sup> ) (C-10	)64):	62			Cubic Y	ards:	7		0.20 Depart
						Design	(psi):	3000		10:52
Cylinder	n	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of		Age	Fracture	Load	Strength
		(100)	(11)		1631		(uays)	туре	(Kips)	(psi)
855-18A		8.35	3.99	12.48	11/17/2016	Lab	7	5	48.0	3850
855-18B		8.35	4.01	12.60	12/8/2016	Lab	28	5	64.0	5080
855-18C		8.35	4.00	12.53	12/8/2016	Lab	28	5	61.4	4900
855-18D		8.35			Hold	Lab				
		Cone bo ends	th Cone end w/	one Colu	Tracture Type	25 4 5 gonal Side a or bo	t top	Pointed End		

Remarks:



ASTM C-31 & C-39

Project Name:	iject Name: Portland ME - Portland Retirement Residence - Constr Materials Testing and Speical Inspections Services					onstruction	Projec	t Number: Contract N	1 umbor:	4-1188.3
Client:	Colso	n & Colso	n General	Contractors	s, Inc.		Glient	CUIRIACEN	umper.	
General Contractor:							Concre Suppli	ete er: AUBU	RN CONC	RETE
PLACEMENT II	NFORM	MATION								
Date Cast:		11/14/20	)16 <b>Ti</b> r	ne Cast:	1:35	Date Re	eceived:	:		
Placement Loc	ation:	WALLS:	FROM MC	GR / 153 TC	D FOYER 150	C				
Placement Met	hod:	TAILGA	TE			Placem	ent Vol	(vd³): 16		
Cylinders Made	e By:	CHARLE	ES CROMV	VELL		Δαατοα	ata Siza	(ju): 3/4		
						Aggreg				
	<u>G CON</u>	DITIONS				DELIVE	RY_INF		-	
	Temp	eratures				Admixt	ures:	MASTER		
Minimum (°F)	43	Maxim	um (°F)	78					SLENIOW	
TEST RESULTS	<u>S</u>									
Slump (in) (C-1	43):		SI	ump WR:	5.0	Load N	umber:	1		Batch
Air Content (%)	(C-23	1)	Ai	r WR:	6.5	Mixer N	umber:	118		12:33
Air Temp (°F):			66			Ticket N	lumber	276237		Arrive
Conc. Temp (°F	<sup>;</sup> ) (C-1	064):	64			Cubic Y	ards:	10		1:16
						Design	(psi):	3000		2:00
		Cylinder	Cylinder	Cross		-				
Cylinder	n	Weight	Diameter	Sectional	Date Of		Age	Fracture	Load	Strength
		(100)	(117)	Area(m)	1031	Cure Type	(uays)	Туре	(kips)	(psi)
855-19A		8.35	4.01	12.64	11/21/2016	Lab	7	4	41.4	3280
855-19B		8.35	4.01	1 <b>2</b> .66	12/12/2016	Lab	28	4	58.0	4580
855-19C		8.35	4.01	1 <b>2</b> .65	12/12/2016	Lab	28	5	52.6	4160
855-19D		8.35			Hold	Lab				
				F	Fracture Type	S				
		1	2		3 4	5		6		
			Щ			Jľ				
		Cone bo	th Cone	one Colu	<b>البت</b> Imnar Diag	onal Side a	t top	Pointed		

Remarks:

ends

end w/ split

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

or bottom

End



ASTM C-31 & C-39

Project Name: Portland ME - Portland Retirement R Materials Testing and Speical Inspec				esidence - Co tions Service	esidence - Construction Project Number: 14- ions Services Client Contract Number:			14-1188.3	
Client:	Colson & Colso	n General	Contractors	s, Inc.					
General Contractor:						Concre Suppli	ete er: AUBU		CRETE
PLACEMENT IN								-	
Date Cast:	11/15/20	)16 <b>Ti</b> i	me Cast:	11:40	Date Re	ceived	:		
Placement Loc	ation: WALL: F	OYER 150	) SOUTH A	AND GARAG	E FOOTING				
Placement Met	hod: TAILGA	TE			Placom	ont Vol	(vd3)· 16		
Cylinders Made	By: CHARL	ES CROMV	VELL		Agene		(yu). 10		
·	-				Aggreg	ate Size	( <b>in):</b> 3/4		
	G CONDITIONS		· · · ·		DELIVE	RY INF	ORMATION	1	
	Temperatures				Admixtu	ires:	MASTER	AIR	
Minimum (°F)	Maxim	um (°F)					MASTER	GLENIUM	
TEST RESULTS	3								
Slump (in) (C-1	43):	SI	ump WR:	6	Load Nu	umber:	1		Batch
Air Content (%)	(C-231)	Ai	r WR:	6.5	Mixer N	umber:	85		10:45
Air Temp (°F):		50			Ticket N	lumber	276419		Arrive
Conc. Temp (°F	) (C-1064):	67			Cubic Y	ards:	10		11:19
					Design (	(psi):	3000		Depart
Cylinder Designation	Cylinder Weight n (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
955 004	0.05	4.00	40.66	44/00/0040	l ab	_	-	00.0	
855-20R	0.20 8 35	4.02	12.00	12/12/2010	Lab	1	C A	38.8	3060
855-200	8.35	4.01	12.04	12/13/2010	Lau Lah	20 29	4 5	43.0 19 r	334U 3030
855-20D	8.30		12.97	Hold	Lab	20	ý	-9.0	7220
			-						









Remarks:

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Diagonal



ASTM C-31 & C-39

Project Name:	Portland ME - F Materials Testir	Portland Re	tirement Re ical Inspec	esidence - Co tions Services	onstruction	Projec	t Number:		14-1188.3
Client:	Colson & Colso	n General	Contractors	s, Inc.		Client	Contract N	umber:	
General Contractor:						Concre Suppli	ete er: AUBU		RETE
PLACEMENT I	FORMATION								
Date Cast:	11/16/20	016 <b>Ti</b> i	me Cast:	1:48	Date Re	eceived:			
Placement Loc	ation: WALLS STAFF	EXTERIO	R ROOMS	3 101-177 ANI S IN FRONT	) 122-124 Of Kitche	EN			
Placement Met	hod: CHUTE				Placom	ont Vol	(vd3)- 20		
Cylinders Made	By: ADAM (	CARR			Aggreg	ent voi.	(yu'). 20		
-	·				Aggreg	ale Size	(m): 3/4		
					DELIVE			,	
INITIAL CORING	Temperatures				Admixt	ures:	MASTER		
Minimum (°F)	Maxim	um (°F)					MASTER	GLENIUM	
TEST RESULTS	3								
Slump (in) (C-1	43):	5			Load N	umber:	2		Batch
Air Content (%)	(C-231)				Mixer N	umber:	144		12:25
Air Temp (°F):		51			Ticket N	lumber	209505		Arrive
Conc. Temp (°F	) (C-1064):	71			Cubic Y	ards:	9		1:24
					Design	(psi):	3000		Depart 2:11
Cylinder Designatio	Cylinder Weight n (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In)²	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
						_	_		
855-21A	8.40	4.01	12.64	11/23/2016	Lab	7	5	39.8	3150
855-21C	8.40 8.40	4.00	12.04	12/14/2016	Lab	20 28	5	01.4 57.2	4900
855-21D	8.40	4.01	12.00	Hold	Lab	20	0	07.2	4020
855-21E	8.40			Hold	Lab				
	Cone be ends	oth Cone end w	one Col	Fracture Type	es 4 5 5 5 6 6 6 6 6 6 6 6 6 6 7 6 7 7 7 7 7 7 7 7 7 7 7 7 7	t top ttom	Pointed End		

Remarks:



ASTM C-31 & C-39

Project Name:	<b>:t Name:</b> Portland ME - Portland Retirement Residence - Construc Materials Testing and Speical Inspections Services						t Number:	lumbor	14-1188.3
Client:	Colson & Cols	on General	Contractor	s, Inc.		Client	Contract N	iumper:	
General Contractor:						Concre Suppli	ete er: AUBL		RETE
PLACEMENT IN	NFORMATION								
Date Cast:	11/17/2	016 <b>T</b> i	me Cast:	2:20	Date Re	eceived:			
Placement Loc	ation: WALLS		HEN AND	CAR WASH,	E SIDE OF		3		
Placement Met	hod: TAILG/	<b>TE</b>			Placem	ent Vol.	<b>(yd³):</b> 18		
Cylinders Made	By: CHARL	ES CROM	WELL		Aggreg	ate Size	(in): 3/4		
INITIAL CURING	G CONDITION	<u>S</u>			DELIVE	RY INF	ORMATION	N	
	Temperatures	5			Admixt	ires:	MASTER	AIR	
Minimum (°F)	Maxir	num (°F)					MASTER	GLENIUM	
TEST RESULTS	S								
Slump (in) (C-1	43):	S	lump WR:	5.5	Load N	umber:	1		Batch
Air Content (%)	(C-231)	A	ir WR:	6.2	Mixer N	umber:	156		1:17
Air Temp (°F):		50			Ticket N	lumber	276541		Arrive
Conc. Temp (°F	) (C-1064):	68			Cubic Y	ards:	10.5		1:40
					Design	(psi):	3000		Depart
Cylinder Designatior	Cylinde Weight n (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In)²	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855 224	0.05	4.00	10 50	11/02/0016	Leb	•		45.0	0010
855-22B	8.25	4.00	12.58	12/15/2016	Lab	28	4 5	40.0 57.0	3640 4530
855-22C	8.25	4.01	12.65	12/15/2016	Lab	28	3	55.2	4360
855-22D	8.25			Hold	Lab				
Bomorke	Cone b end	oth Cone end w	one Colu	Fracture Type 3 2 Jumnar Diag	es 4 5 onal Side a or bot	t top tom	Pointed End		

Remarks:



ASTM C-31 & C-39

Project Name:	Portland ME - I Materials Testi	Portland Re	etirement R eical Inspec	esidence - Co tions Service	onstruction s	Projec	t Numbe	r:	14-1188.3
Client:	Colson & Colso	on General	Contractor	s, Inc.		Client	Contract	I Number:	
General Contractor:	*					Concr Suppli	ete ier: AUI	BURN CON	CRETE
PLACEMENT I	FORMATION								
Date Cast:	11/18/2	016 <b>T</b> i	me Cast:		Date Re	ceived	: 1	1/21/2016	
Placement Loc	ation: EXT FC CO-MG	OUNDATIO R 184 TO	N: C4 - 126 B5 - 129	6 TO A11 - 12	27				
Placement Met	hod: TRUCK	CHUTE			Placam	ont Vol	(vd3)· 1	Q	
Cylinders Made	By: JOSHU	A MOORE			Aggreg	ate Size	; (yu): 1 e (in): 3	/4	
	G CONDITIONS	s			DELIVE	RY INF	ORMATIC		
	Temperatures				Admixt	ures:	AE		
Minimum (°F)	Maxim	num (°F)					MKVVK		
TEST RESULTS	3								
Slump (in) (C-1	43):	S	iump WR:	6	Load N	umber:	1		Batch
Air Content (%)	(C-231)	A	ir WR:	5.5	Mixer N	umber:	108		1:16
Air Temp (°F):		55			Ticket N	lumber	209659		Arrive
Conc. Temp (°F	) (C-1064):	73			Cubic Y	ards:	10		2:05
					Design	(psi):	3000		Depart
Cylinder Designatior	Cylinder Weight n (Ibs)	Cylinder Diameter (in)	Cross Sectional Area(In)²	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-23A 855-23B 855-23C 855-23D	8.30 8.30 8.30 8.25	4.00 4.01 4.02	1 <b>2</b> .57 1 <b>2</b> .60 12.66	11/28/2016 12/16/2016 12/16/2016 Hold	Lab Lab Lab Lab	10 28 28	4 4 5	56.0 68.2 64.4	4460 5410 5090
				Fracture Type       3       4			6		

Remarks:

Cone both

ends

Cone one

end w/ split

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Diagonal

Side at top

or bottom

Pointed

End

Columnar



ASTM C-31 & C-39

Project Name:	Portland ME - Materials Test	Portland Re ting and Spe	etirement R eical Inspec	esidence - Co tions Service	onstruction s	Projec	t Number	Numbor	14-1188.3
Client:	Colson & Cols	on General	Contractor	s, Inc.		Client	Contract	Number:	
General Contractor:						Concre Suppli	ete er: AUB		CRETE
PLACEMENT IN	FORMATION	ļ							
Date Cast:	11/21/:	2016 <b>Ti</b>	me Cast:		Date Re	eceived	: 1 <sup>.</sup>	1/27/2016	
Placement Loc	ation: GARA	GE FOOTIN	IG: ROOMS	S 179 TO 127	7 B5 - ALL				
Placement Met	hod: CHUT	E			Placem	ent Vol.	(vd <sup>3</sup> ): 16	3	
Cylinders Made	By: ADAM	CARR			Aaarea	ate Size	(in): 3/	4	
							(,		
INITIAL CURING		S			DELIVE		ORMATIC	)N	
	Temperature	S			Admixt	ures:	MASTER	RAIR	
Minimum (°F)	33 Maxi	mum (°F)	57				MASTEF	R SET	
Slump (in) (C.1	42);	A 5							
Siump (iii) (C-1)	40): (C 224)	4.0		3	Load N	umber:	1		<b>Batch</b>
Air Content (%)	(0-231)	5			Mixer N	umber:	148		Arrivo
		38			Ticket N	lumber	209712		12:51
Conc. Temp (*F	) (G-1064);	61			Cubic Y	ards:	8		Depart
					Design	(psi):	3000		1:40
Culinder	Cylinde	er Cylinder	Cross	Data Of			Enclose	Land	
Designation	n (lbs)	(in)	Area(In) <sup>2</sup>	Test	Cure Type	Age (davs)	Fracture Type	Load (kips)	Strength (psi)
		· · · · · · · · · · · · · · · · · · ·					•••		
855-24A	8.50	4.01	12.64	11/28/2016	Lab	7	5	46.2	3660
855-24B	8.40	4.01	12.60	12/19/2016	Lab	28	5	65.0	5160
855-24C	8.40	4.00	12.54	12/19/2016	Lab	28	5	67.5	5380
000-240	0.00			пою	Lap				
			Ī	Fracture Type	es				
	1		<u>:</u> та п		4 5 7 2	-			
			$\sqrt{1}$						
	Cone	both Cone	one Coli	umnar Diag	ional Side a	t top	Pointed		
Remarks:	end	is end w	/ split		or bot	tom	End		



ASTM C-31 & C-39

Project Name:	Portland ME - Materials Testi	Portland Re ng and Spe	tirement Re	esidence - Co tions Service	onstruction s	Projec	t Number:	:	14-1188.3
Client:	Colson & Cois	on General	Contractor	s, inc.		Client	Contract I	Number:	
General Contractor:						Concre Suppli	ete er: AUBI	URN CON	CRETE
PLACEMENT I	FORMATION								
Date Cast:	11/21/2	016 <b>Ti</b> i	me Cast:		Date Re	eceived:	: 11	/27/2016	
Placement Loc	ation: GARAC	GE FOOTIN	G: ROOMS	S 179 TO 127	7 B5 - ALL				
Placement Met	hod: CHUTE	E			Placem	ent Vol	(vd <sup>3</sup> )· 16		
Cylinders Made	By: ADAM	CARR			Aggreg	ate Size	( <b>ju</b> ): 3/4	1	
		_							
INITIAL CURING	G CONDITION	<u> </u>			DELIVE	RY INFO	ORMATIO	<u>N</u>	
Minimum (°F)	33 Maxin	num (°F)	57		Admixti	ures:	MASTER	AIR SET	
TEST RESULTS	S								
Slump (in) (C-1	43):	2			Load N	umber:	2		Batch
Air Content (%)	(C-231)	4.9			Mixer N	umber:	86		1:16
Air Temp (°F):		38			Ticket N	lumber	209720		Arrive
Conc. Temp (°F	) (C-1064):	62			Cubic Y	ards:	8		1:54 Demos
					Design	(psi):	3000		<b>Depart</b> 2:58
Cylinder Designation	Cylinder Weight n (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In)²	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-25A	8 40	4 01	12 60	11/28/2016	lah	7	5	17 0	2750
855-25B	8.40	4.01	12.62	12/19/2016	Lab	28	5	47.2 65.7	5750 5210
855-25C	8.40	4.00	12.57	12/19/2016	Lab	28	5	67.5	5370
855-25D	8.45			Hold	Lab				
				Tracture Type	<u>25</u> 4 5		6		

Remarks:

Cone both

ends

Cone one

end w/ split

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Columnar

Side at top

or bottom

Diagonal

Pointed

End

e	SWCOLE	
	ENGINEERING, INC.	

ASTM C-31 & C-39

Project Name:	Portland I Materials	ME - P Testin	ortland Re	tirement Ro ical Inspec	esidence - Co tions Service	onstruction s	Projec Client	t Number: Contract N	umber	14-1188.3
Client:	Colson &	Colso	n General (	Contractors	s, Inc.		onone	oonnuorn		
General Contractor:				a.		×	Concre Suppli	ete er: AUBU		CRETE
PLACEMENT IN	FORMA	ION								
Date Cast:	11	/28/20	)16 <b>Ti</b> r	ne Cast:	11:32	Date Re	ceived:			
Placement Loc	ation: FC	DUND	ATION: GA	RAGE 2						
Placement Met	h <b>od:</b> Cl	RANE	& HOPPEI	7		Piacem	ent Vol.	(vd³): 20		
Cylinders Made	<b>By:</b> JC	SHUA	A MOORE			Aggreg	ate Size	(in): 3/4		
INITIAL CURING		IONS				DELIVE	RY INF		1	
	Tempera	tures				Admixt	ures:			
Minimum (°F)	41 N	laxim	um (ºF)	77						
TEST RESULTS										
Slump (in) (C-14	43):		SI	ump WR:	5	Load N	umber:	1		Batch
Air Content (%)	(C-231)	33	Ai	r WR:	6.5	Mixer N	umber:	83		10:16
Air Temp (°F):			40			Ticket N	lumber	209861		Arrive
Conc. Temp (°F	) (C-1064	):	65			Cubic Y	ards:	10		Donart
						Design	(psi):	3000		11:52
Cylinder Designatior	Cy W	linder eight Ibs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-264	s	2.25	4 01	12.61	12/5/2016	Lab	7	2	26.9	2020
855-26B	5	3.25	4.00	12.59	12/27/2016	Lab	29	4	30.8 47 8	2920
855-26C	8	3.25	4.00	12.58	12/27/2016	Lab	29	4	46.6	3710
855-26D	8	3.25			Hold	Lab				
		1	2		Fracture Type	<u>es</u> 4 5	-	6		

 1
 2
 3
 4
 5
 6

 Cone both ends
 Cone one end w/ split
 Columnar
 Diagonal
 Side at top or bottom
 Pointed End

Remarks:



ASTM C-31 & C-39

Project Name:	Portlar Materia	nd ME - F als Testir	Portland Re	tirement R ical Inspec	esidence - Co tions Service	onstruction s	Projec	t Number:		14-1188.3
Client:	Colson	1 & Colso	on General	Contractor	s, Inc.		Chent	Contract N	umper:	
General Contractor:							Concre Suppli	ete er: AUBU	RN CON	ICRETE
PLACEMENT I	NFORM	IATION					2			
Date Cast:		12/2/20 <sup>-</sup>	16 <b>Ti</b> r	ne Cast:	10:45	Date Re	eceived:			
Placement Loc	ation:	GARAG	E FOUNDA	ATION WA	LLS					
Placement Met	hod:	TAILGA	TE			Discours	o 11/21	(		
Cylinders Made	Bv:	NATHA	NIEL MCAF	RTHUR		Placem	ent voi.	(ya <sup>2</sup> ): 18		
						Aggreg	ate Size	(in): 3/4		
INITIAL CURING	<u>G CON</u>	DITIONS	5			DELIVE	RY INF		I	
	Tempe	eratures				Admixt	ures:	AIR		
Minimum (°F)	32	Maxim	um (°F)	90				1% POLA	R SET	
TEST RESULTS	6									
Slump (in) (C-1	43):		5.5			Load N	umber:	2		Batch
Air Content (%)	(C-231	)	6.0			Mixer N	umber:	95		9:38
Air Temp (°F):			44			Ticket N	lumber	210029		Arrive
Conc. Temp (°F	) (C-10	64):	64			Cubic Y	ards:	9		10:25
						Design	(nsi):	3000		Depart
Cylinder Designatior	n	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
055 074		0.05	4.00	10.07	10/0/00/10		_	_		
000-27A		8.30	4.02	12.67	12/9/2016	Lab	7	5	34.6	2730
855-270		0.30 8.35	4.02	12.07	12/30/2010	Lap	28	5	45.6	3600
855-270		8.35	7.02	12.70	Hold	Lab	20	3	42.4	3340
		0.00				Lub				



Remarks:



ASTM C-31 & C-39

	Materi	nd ME - Pe als Testing	ortland Ret g and Spei	onstruction	n Project Number: 14-1188.3					
Client:	Colsor	n & Colsor	n General (	Contractors	s, Inc.		Ollent	Sontractin	umber.	
General Contractor:							Concre Supplie	ete er: AUBU		RETE
PLACEMENT IN	IFORM	ATION								
Date Cast:		3/29/201	7 Tir	ne Cast:	10:45	Date Re	ceived:	3/3	0/2017	
Placement Loca	ation:	BOTH E	LEVATOR	PITS						
Placement Meth	nod:	TAILGAT	ГЕ			Placem	ent Vol.	<b>(yd³):</b> 13		
Cylinders Made	e By:	ADAM C	ARR			Aggreg	ate Size	(in): 3/4		
INITIAL CURING	G CON	DITIONS				DELIVE	RY INFO	ORMATION	1	
	Temp	eratures				Admixt	ures:	MASTER MASTER	AIR / AE20 GLENIUM	00 /
Minimum (°F)	56	Maxim	um (°F)	74						
TEST RESULTS	6									
Slump (in) (C-14	43):	4	1/2			Load N	umber:	1		Batch
Air Content (%)	(C-23	1)	4.6			Mixer N	umber:	85		8:37
Air Temp (°F):			42			Ticket N	lumber	212175		Arrive
Conc. Temp (°F	) (C-1	064):	63			Cubic Y	ards:	7		Depart
						Design	(psi):	3000		10:05
Cylinder Designatior	n	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
955 294		9 / 5	4.01	12.62	4/5/2017	Lab	7	Б	12.2	2420
000-204		8.40	4.01	12.60	4/26/2017	Lab	28	5	43.2 54.4	3420 4320
855-28B		0.50	4.00	12.57	4/26/2017	Lab	28	4	56.0	4460
855-28B 855-28C		8.50								

Remarks:

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

or bottom

End

end w/ split

ends



ASTM C-31 & C-39

Project Name:	Portlar Materi	nd ME - P als Testin	ortland Rei g and Spei	nstruction	Project	t Number: Contract I	Number	14-1188.3		
Client:	Colsor	n & Colsoi	n General (	Contractors	s, Inc.		Onent	oonnacti		
General Contractor:							Concre Suppli	ete er: AUBI	JRN CON	CRETE
PLACEMENT I	NFORM	ATION								
Date Cast:		3/31/201	7 Tir	ne Cast:	10:10	Date Re	eceived:	4/3	3/2017	
Placement Loo	cation:	ELEVAT	OR WALL	S						
Placement Me	thod:	DIRECT	DISCHAR	GE		Placom	ont Vol	(vd <sup>3</sup> ), 7		
Cylinders Mad	le By:	ADAM C	ARR			Aggrog	ient voi.	$(yu^{*})$ . 7	1	
						Aggreg	ale Size	(III): 3/2	+	
INITIAL CURIN		DITIONS				DELIVE	ERY INF	ORMATIO	N	
	Temp	eratures				Admixt	ures:	MASTER	AIR / AE2	00 /
Minimum (°F)	55.4	Maxim	um (°F)	95.7				MASIER	GLENIUN	1
TEST RESULT	S									
Slump (in) (C-	143):		5			Load N	umber:	1		Batch
Air Content (%	հ) (C-23	1)	5.5			Mixer N	lumber:	119		9:16
Air Temp (°F):			46			Ticket I	Number	212204		Arrive
Conc. Temp (°	'F) (C-1	064):	63			Cubic \	Yards:	7		Depart
						Design	(psi):	3000		10:27
Cylinder Designatio	on	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
			1.00	10.00			_	_	07.4	
855-297	4	8.35 8.35	4.02 4.02	12.68	4/7/2017 4/28/2017	Lab	/ 28	5	37.4 47.6	2950 3760
855-290	с С	8.35	25.52	511.31	4/28/2017	Lab	28	5	49.2	100
855-29[	C	8.35			5/26/2017	Lab	56			
		Cone bo	oth Cone	one Col	Fracture Type	2 <u>5</u> 4 Jonal Side	5 at top	6 Pointed	Rogu	E Domeny

Remarks:



ASTM C-31 & C-39

	Portlar Materi	าd ME - P als Testin	ortland Rei	onstruction s	struction <b>Project Number:</b>			14-1188.3		
Client:	Colsor	n & Colso	n General (	Contractors	s, Inc.		Client	Contract N	umber:	
General Contractor:							Concre Supplie	ete er: AUBU		CRETE
PLACEMENT II	NFORM	<u>IATION</u>								
Date Cast:		5/8/2017	7 Tir	ne Cast:		Date Re	ceived:	5/9/	/2017	
Placement Loc	ation:	INTERIC		NG: RM 10	7-119 B-WIN	G				
Placement Met	hod:	PUMP				Placem	ent Vol.	<b>(yd³):</b> 30		
Cylinders Made	e By:	JOSHUA	4 MOORE			Aggrega	ate Size	(in): 3/4		
INITIAL CURIN	G CON	<u>IDITIONS</u>	<u>,                                     </u>			DELIVE	RY INF		N	
	Temp	eratures				Admixtu	ures:	AE / MRW	/R	
Minimum (°F)	NT	Maxim	um (°F)	NT						
TEST RESULT	S									
Slump (in) (C-1	43):		7			Load N	umber:	1		Batch
Air Content (%)	) (C-23	1)	6.2			Mixer N	umber	95		12:57
Air Temp (°F):			50			Ticket N	lumber	213207		Arrive
Conc. Temp (°f	F) (C-10	064):	59			Cubic Y	ards:	10		1.30
						Design	(psi):	3000		1:52
Cylinder Designatio	n	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-30A		8 25	4 01	12 64	5/15/2017	Lab	7	4	46.6	3690
855-30B	5	8.25	4.00	12.57	6/5/2017	Lab	28	4	58.0	4620
855-30C	;	8.25	4.01	12.62	6/5/2017	Lab	28	5	57.0	4520
		8 25			Hold	Lab				



286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com



ASTM C-31 & C-39

Project Name:	Portlar Materi	nd ME - P als Testin	ortland Ret g and Spei	tirement Re cal Inspect	esidence - Co ions Service	onstru s	ction	Project	Number:	lumbor	14-1188.3
Client: General Contractor:	Colsor	n & Colsor	n General (	Contractors	, Inc.			Concre Supplie	ete er: AUBU	IRN CON	CRETE
PLACEMENT I	NFORM	ATION									
Date Cast:		5/9/2017	Tir	ne Cast:	1:55	C	ate Re	ceived:	5/1	0/2017	
Placement Loc	cation:	COMPLE	ETION OF	B WING F	OOTING						
Placement Met	thod:	PUMP				P	lacem	ent Vol.	<b>(yd³):</b> 40		
Cylinders Mad	e By:	NATHAN	NIEL MCAF	RTHUR		A	ggreg	ate Size	(in): 3/4		
INITIAL CURIN	IG CON	IDITIONS			_		ELIVE	<u>RY INFO</u>	ORMATION	N	
	Temp	eratures				A	dmixt	ures:	AE / MRW	/R	
Minimum (°F)	50	Maxim	um (°F)	67							
TEST RESULT	S										
Slump (in) (C-1	143):	5	5 3/4			L	oad N	umber:	3		Batch
Air Content (%	) (C-23	1)	6.4			Ν	lixer N	umber	84		12:52
Air Temp (°F):			55			Т	icket N	lumber	213247		<b>Arrive</b>
Conc. Temp (°	F) (C-1	064):	60			C	ubic Y	ards:	10		Denart
						C	esign	(psi):	3000		2:10
Cylinder Designatic	on	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure	е Туре	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-31A	4	8.25	4.01	12.61	5/16/2017	L	ab	7	5	48.6	3860
855-31E	3	8.25	4.01	12.64	6/6/2017	L	ab	28	3	59.8	4730
855-310	2	8.25	4.01	12.65	6/6/2017	L	.ab	28	5	57.6	4550
855-31E	)	8.25			Hold	L	.ab				
Remarks:		Cone bo ends	oth Cone end w	one Cole	Tracture Typ	es 4 gonal	Side a or bo	at top ttom	Pointed End	X	



ASTM C-31 & C-39

Project Name:	Portlai Materi	nd ME - Po als Testin	ortland Re g and Spe	tirement R ical Inspec	esidence - Co tions Service	onstruction s	Projec Client	t Number: Contract N	lumber:	14-1188.3
Client:	Colsor	n & Colsor	n General (	Contractor	s, Inc.		Olient	oonnacti		
General Contractor:							Concre Suppli	ete er: AUBL	JRN CON	CRETE
PLACEMENT	INFORM	ATION								
Date Cast:		5/11/201	7 Tir	ne Cast:	8:00	Date Re	eceived:	5/1	2/2017	
Placement Lo	cation:	SLAB OI	N GRADE	WING B						
Placement Me	thod:	PUMP				Placom	ont Vol	(vd3), 70		
Cylinders Mad	le By:	PETER I	PHELAN					(yu). 70		
	2					Aggreg	ate Size	e (in): 3/4		
INITIAL CURIN		<b>IDITIONS</b>				DELIVE		ORMATIO	N	
	Temp	eratures				Admixt	ures:	FIBER ME	ESH / MR	WR/ 2%
Minimum (°F)	50	Maxim	um (°F)	66				MASTER	SEI	
TEST RESULT	ſS									
Slump (in) (C-	143):	5	5 1/2			Load N	umber:	1		Batch
Air Content (%	6) (C-23	1)	3			Mixer N	lumber			6:50
Air Temp (°F):			52			Ticket I	Number	290385		Arrive
Conc. Temp (°	°F) (C-1	064):	68			Cubic \	ards:	10		Donart
						Design	(psi):	3000		Depart
Cylinder Designatio	on	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-32	Δ	8 /5	4 01	12 60	5/18/2017	Lab	7	5	47.6	3780
855-32	B	8.40	4.00	12.50	6/8/2017	Lab	28	4	56.6	4500
855-320	С	8.40	4.01	12.64	6/8/2017	Lab	28	4	57.6	4560
855-321	D	8.40			Hold	Lab				
		Cone bo	oth Cone	one Co	Fracture Typ 3 Jumnar Dia	es 4 gonal Side	at top	Pointed	logu	E Domey

Remarks:



ASTM C-31 & C-39

Project Name:	Portla Materi	nd ME - P als Testin	ortland Ret g and Spei	tirement R cal Inspec	esidence - Co tions Service:	onstruction	Project	t Number:	lumbarı	14-1188.3
Client:	Colsor	n & Colsoi	n General (	Contractor	s, Inc.		Client	Contract N	umber.	
General Contractor:							Concre Suppli	ete er: AUBU	IRN CON	CRETE
PLACEMENT I	NFORM	MATION								
Date Cast:		5/11/201	7 Tin	ne Cast:	9:40	Date Re	eceived:	5/1	2/2017	
Placement Loo	cation:	SLAB O	N GRADE	WING B						
Placement Me	thod:	PUMP				Placom	ont Vol	(vd <sup>3</sup> ): 70		
Cylinders Mad	e By:	PETER	PHELAN			Aggreg	ent voi.	(yu). 70		
-	-					Aggreg	ate Size	(IN): 3/4		
INITIAL CURIN		DITIONS				DELIVE		ORMATION	N	
	Temp	eratures				Admixt	ures:		ESH / MRV	VR/ 2%
Minimum (°F)	50	Maxim	um (°F)	66				MASIER	SEI	
TEST RESULT	S									
Slump (in) (C-	143):		6			Load N	umber:	6		Batch
Air Content (%	o) (C-23	51)	2.5			Mixer N	lumber	136		8:04
Air Temp (°F):			52			Ticket N	Number	290395		Arrive
Conc. Temp (°	F) (C-1	064):	68			Cubic Y	ards:	10		Denart
						Design	(psi):	3000		Depart
Cylinder Designatio	on	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-334	4	8 50	4 02	12 67	5/18/2017	Lab	7	5	41 8	3300
855-33E	3	8.50	4.02	12.66	6/8/2017	Lab	28	4	50.8	4010
855-330	2	8.45	4.02	12.68	6/8/2017	Lab	28	5	50.6	3990
855-33[	)	8.45			Hold	Lab				
855-334 855-33E 855-33C 855-33E	A 3 2 0	8.50 8.50 8.45 8.45	4.02 4.02 4.02	12.67 12.66 12.68	5/18/2017 6/8/2017 6/8/2017 Hold	Lab Lab Lab Lab	7 28 28 5	5 4 5	41.8 50.8 50.6	3300 4010 3990

Remarks:



ASTM C-31 & C-39

Project Name:	Portla Materi	nd ME - P als Testin	ortland Re	tirement Re cal Inspect	esidence - Co ions Service	onstruction s	Project	t Number:		14-1188.3
Client:	Colsor	n & Colso	n General (	Contractors	, Inc.		Client	Contract N	lumber:	
General Contractor:							Concre Supplie	ete er: AUBL	IRN CON	CRETE
PLACEMENT I	NFORM	MATION								
Date Cast:		5/16/201	7 <b>Ti</b> r	ne Cast:	7:50	Date Re	eceived:	5/1	7/2017	
Placement Loc	ation:	FINISHI		SLAB EA	ST END					
Placement Me	thod:	PUMP				Placem	ent Vol.	<b>(yd³):</b> 93		
Cylinders Mad	e By:	PETER	PHELAN			Aggreg	ate Size	(in): 3/4		
INITIAL CURIN		DITIONS				DELIVE		ORMATIO	N	
	Temp	eratures				Admixt	ures:	MRWR / F	POLYMES	H / 1% NCA
Minimum (°F)	NT	Maxim	um (°F)	NT						
TEST RESULT	S									
Slump (in) (C-'	143):		6			Load N	umber:	3		Batch
Air Content (%	) (C-23	1)	4.5			Mixer N	lumber	158		6:44
Air Temp (°F):			55			Ticket N	Number	290509		Arrive
Conc. Temp (°	F) (C-1	064):	68			Cubic Y	ards:	10		_
						Desian	(psi):	3000		Depart
Cylinder Designatio	on	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
				10.00	- /		_	_		
855-347	4 2	8.20	4.01	12.63	5/23/2017 6/13/2017	Lab	7 29	5	35.2	2790
855-340		8.20	4.01	12.63	6/13/2017	Lab	28	5	45.4	3600
855-34[	)	8.20			Hold	Lab		-		
				i I	Fracture Typ 3 ↓		5	6		

Remarks:

Cone both

ends

Cone one

end w/ split

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Diagonal

Side at top

or bottom

Pointed

End

Columnar



ASTM C-31 & C-39

<b>Project Name:</b> Portland ME - Portland Retirement Residence - Construction Materials Testing and Speical Inspections Services							Project Number: 14-1188.3				
Client:	Colson & Colson General Contractors, Inc.							Client Contract Number:			
General Contractor:			Concrete Supplier: AUBURN CONCRETE								
PLACEMENT I	NFORM	ATION									
Date Cast:		5/16/201	7 Tir	ne Cast:	8:35	Date Re	eceived:	5/1	7/2017		
Placement Lo	cation:	FINISHI	NG BWING	SLAB EA	ST END						
Placement Me	thod:	PUMP				Discourse		(			
Cylinders Mad	le By:	PETER	PHELAN			Placem	ient vol.	( <b>ya</b> <sup>s</sup> ): 93			
	,					Aggreg	ate Size	(in): 3/4			
INITIAL CURIN		IDITIONS				DELIVE		ORMATION	N		
	Temp	eratures				Admixt	ures:	MRWR / F	POLYMES	6H / 1% NCA	
Minimum (°F)	NT	Maxim	um (°F)	NT							
TEST RESULT	S				_						
Slump (in) (C-	143):		6			Load N	umber:	7		Batch	
Air Content (%) (C-231) 4				Mixer N	lumber	84		7:25			
Air Temp (°F):			60			Ticket I	Number	290515		Arrive	
Conc. Temp (°F) (C-1064): 69					Cubic \	ards:	10	10 Depart 3000			
						Design	Design (psi):				
Cylinder Designatio	on	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)	
855-354	4	8.20	4.01	12.65	5/23/2017	Lab	7	4	35.0	2770	
855-358	3	8.20	4.01	12.64	6/13/2017	Lab	28	5	41.6	3290	
855-350	С	8.20	4.01	12.62	6/13/2017	Lab	28	3	41.8	3310	
855-35[	C	8.20			Hold	Lab					
		L Cone bo	oth Cone	e one Colu	Fracture Type 3 Jumnar Dia	es 4 gonal Side a	5 at top	6 Pointed End	logu 8	E Domeny	

Remarks:



ASTM C-31 & C-39

<b>Project Name:</b> Portland ME - Portland Retirement Residence - Construction Materials Testing and Speical Inspections Services								Number:	lumbor	14-1188.3	
Client:	Colsor	olson & Colson General Contractors, Inc.							umper:		
General Contractor:							Concrete Supplier: AUBURN CONCRETE				
PLACEMENT I	NFORM	<u>ATION</u>									
Date Cast:		6/14/201	7 <b>Ti</b>	me Cast:	Date Re	Date Received: 6/15/2017					
Placement Loc	ation:	"CORE"	SECTION	HAUNCH	FOOTINGS						
Placement Met	hod.	PLIMP									
Cylinders Made By:			Placem	ent Vol.	<b>(yd³):</b> 80						
		FEIERI	FIELAN			Aggreg	gate Size (in): 3/4				
INITIAL CURING CONDITIONS						DELIVE	DELIVERY INFORMATION				
	Temp	eratures			Admixt	ures:	MRWR				
Minimum (°F)	58	Maxim	um (°F)	80							
TEST RESULT	S										
Slump (in) (C-1		4			Load N	umber:	2		Batch		
Air Content (%)	1)	2.5			Mixer N	lumber	86		1:36		
Air Temp (°F):		79				Ticket I	Number 332299			Arrive	
Conc. Temp (°F	F) (C-1	064):	76			Cubic Y	<b>′ards:</b> 10			Depart	
						Design (psi):		3000		Depair	
Cylinder Designatio	n	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)	
855-36A		8 50	4 01	12 64	6/21/2017	Lab	7	5	48 2	3810	
		8.50	4.01	12.66	7/12/2017	Lab	28	5	57.4	4540	
855-36B		8.50	4.01	12.64	7/12/2017	Lab	28	5	55.2	4370	
855-36B 855-36C	;					ا م ا					

Remarks:

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

End

or bottom

end w/ split

ends


ASTM C-31 & C-39

Project Name:	Portlar Materi	nd ME - P als Testin	ortland Rei g and Spei	tirement Re cal Inspect	esidence - Co ions Service	onstruction s	Projec Client	t Number: Contract N	lumber:	14-1188.3
Client:	Colsor	n & Colsoi	n General (	Contractors	s, Inc.		Ollent	Contract N	umber.	
General Contractor:							Concre Suppli	ete er: AUBL	JRN CON	CRETE
PLACEMENT I	NFORM	ATION								
Date Cast:		6/14/201	7 Tir	ne Cast:	4:15	Date R	eceived	6/1	5/2017	
Placement Loc	cation:	"CORE"	SECTION	HAUNCH	FOOTINGS					
Placement Met	thod:	PUMP				Placem	ent Vol.	(vd³): 80		
Cylinders Mad	e By:	PETER	PHELAN			Aggreg	ate Size	e (in): 3/4		
INITIAL CURIN		IDITIONS				DELIVE	ERY INF	ORMATIO	N	
	Temp	eratures				Admixt	ures:	MRWR		
Minimum (°F)	58	Maxim	um (ºF)	80						
TEST RESULT	S									
Slump (in) (C-1	143):	Ę	5 1/2			Load N	umber:	6		Batch
Air Content (%	) (C-23	1)	1.6			Mixer N	lumber			
Air Temp (°F):			79			Ticket	Number			Arrive
Conc. Temp (°	F) (C-10	064):	76			Cubic `	Yards:	10		Donort
						Design	(psi):	3000		Depart
Cylinder Designatic	on	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-374	Δ	8 50	4 02	12.68	6/21/2017	Lah	7	5	<i>4</i> 1 8	3300
855-37E	3	8.50	4.01	12.65	7/12/2017	Lab	28	4	53.0	4190
855-370	2	8.50	4.02	12.67	7/12/2017	Lab	28	4	52.8	4170
855-37D	)	8.50			Hold	Lab				
			2 1 FTT	<u>י</u> דו ד	Fracture Typ	<u>es</u> 4	5	6		
		X						~	logu ?	E Domen

Remarks:

Cone both

ends

Cone one

end w/ split

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Diagonal

Side at top

or bottom

Pointed

End

Columnar



Remarks:

#### **Report of Concrete Compressive Strength**

ASTM C-31 & C-39

Date Cast:  6/15/2017    Placement Location:  FOOTINGS: A    Placement Method:  PUMP    Cylinders Made By:  ADAM CARR    INITIAL CURING CONDITIONS    Temperatures    Minimum (°F)  73	Time Cast:	8:11 _L OF C-WIN	Date Re NG Placeme Aggrega	eceived: ent Vol. ate Size	6/16 (yd³): 210 (in): 3/4	6/2017				
Placement Method: PUMP Cylinders Made By: ADAM CARR INITIAL CURING CONDITIONS Temperatures Minimum (°F) 73 Maximum (°F			Placeme Aggrega	ent Vol. ate Size	(yd <sup>3</sup> ): 210 (in): 3/4					
INITIAL CURING CONDITIONS Temperatures Minimum (°F) 73 Maximum (°F		Placement Method:  PUMP  Placement Vol. (yd³):  210    Cylinders Made By:  ADAM CARR  Aggregate Size (in):  3/4    INITIAL CURING CONDITIONS  DELIVERY INFORMATION								
TEST RESULTS	<b>F)</b> 80		<u>DELIVE</u> Admixtu	<u>RY INF(</u> Jres:	DRMATION POLYMES MASTERG RANGE	H FIBER GLENIUM	/ 7500 MID-			
Slump (in) (C-143):    7 1/4      Air Content (%) (C-231)    1.8      Air Temp (°F):    68      Conc. Temp (°F) (C-1064):    71			Load Nu Mixer Ni Ticket N Cubic Y	umber: umber lumber ards:	1 163 402863 10		Batch 6:59 Arrive 7:45 Depart			
Cylinder Cylin Cylinder Weight Diam Designation (lbs) (ir	der Cross leter Sectional n) Area(In) <sup>2</sup>	Date Of Test	Design Cure Type	(psi): Age (days)	<b>3000</b> Fracture Type	Load (kips)	8:20 Strength (psi)			
855-38A8.354.0855-38B8.354.0855-38C8.354.0855-38D8.354.0	0112.650112.630212.670112.60	6/22/2017 7/13/2017 7/13/2017 8/16/2017	Lab Lab Lab Lab	7 28 28 62	4 5 5 5	29.6 38.0 37.0 43.0	2340 3010 2920 3410			





ASTM C-31 & C-39

Project Name: Client: General Contractor: <u>PLACEMENT IN</u> Date Cast: Placement Loca	Portlar Materia Colsor IFORN	nd ME - P als Testin n & Colson MATION 6/15/201 FOOTIN	ortland Ref ig and Spei n General ( 17 <b>Tir</b> IGS: A-WIN	tirement Re cal Inspect Contractors <b>ne Cast:</b> NG AND AL	esidence - Co tions Services s, Inc. 9:50 -L OF C-WIN	Date Re	Project Client ( Concre Supplie	E Number: Contract N ete er: AUBL 6/1	Iumber: IRN CONC	14-1188.3 CRETE
Placement Method:  PUMP  Placement Vol. (yd³):  210    Cylinders Made By:  ADAM CARR  Aggregate Size (in):  3/4    INITIAL CURING CONDITIONS  DELIVERY INFORMATION										
INITIAL CURING Minimum (°F) TEST RESULTS	G CON Temp 73	DITIONS eratures Maxim	um (°F)	80		<u>DELIVE</u> Admixt	<u>RY INF(</u> ures:	DRMATION POLYMES MASTER( RANGE	<b>N</b> SH FIBER GLENIUM	/ 7500 MID-
Slump (in) (C-14 Air Content (%) Air Temp (°F): Conc. Temp (°F	43): (C-23 ) (C-1(	( 1) 064):	6 3/4 1.9 70 73			Load N Mixer N Ticket N Cubic Y Design	umber: lumber Number (ards: (psi):	8 107 402872 10 <b>3000</b>		<b>Batch</b> 9:05 <b>Arrive</b> 9:41 <b>Depart</b> 10:00
Cylinder Designatior	า	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-39A 855-39B 855-39C 855-39D		8.40 8.40 8.40 8.40	4.01 4.02 4.00	12.63 12.69 12.56	6/22/2017 7/13/2017 7/13/2017 Hold	Lab Lab Lab Lab	7 28 28	5 5 4	34.6 45.0 46.4	2740 3550 3690
							5	6		

Remarks:

Cone both

ends

Cone one

end w/ split

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Diagonal

Side at top

or bottom

Columnar

Pointed End



ASTM C-31 & C-39

Project Name:	Portlar Materia	nd ME - P als Testin	ortland Ret g and Spei	tirement R cal Inspec	esidence - Co tions Services	onstruction	Project Client (	t Number: Contract N	lumber:	14-1188.3	
Client:	Coisor		n General (	ontractors	5, INC.		<b>C</b> a m a ma	4.5			
Contractor:							Supplie	er: AUBL	IRN CONC	CRETE	
PLACEMENT II	NFORM	ATION									
Date Cast:		6/15/201	7 Tin	ne Cast:	11:15	Date Re	eceived:	6/1	6/2017		
Placement Loc	ation:	FOOTIN	IGS: A-WIN	IG AND AI	LL OF C-WIN	G					
Placement Met	hod:	PUMP				Placem	ent Vol.	(vd <sup>3</sup> ): 21(	)		
Cylinders Made	e By:	ADAM C	ARR			Aggregate Size (in): 3/4					
INITIAL CURIN	<u>G CON</u>	DITIONS				DELIVE	RY INFO	ORMATIO	N		
	Temp	eratures				Admixt	ures:	POLYME	SH FIBER	/ 7500 MID-	
Minimum (°F)	73	Maxim	um (°F)	80				RANGE	0221110111		
TEST RESULT	S										
Slump (in) (C-1	43):	(	6 1/2			Load N	umber:	15		Batch	
Air Content (%)	) (C-23	1)	1.8			Mixer N	lumber	107		10:21	
Air Temp (°F):			71			Ticket I	Number	402879		<b>Arrive</b> 10:56	
Conc. Temp (°	F) (C-10	064):	74			Cubic \	ards:	10		Depart	
						Design	(psi):	3000		11:29	
Cylinder Designatio	'n	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)	
855-40A		8.45	4.01	12.62	6/22/2017	Lab	7	3	34.8	2760	
855-40B	5	8.45	4.00	12.59	7/13/2017	Lab	28	5	42.2	3350	
855-400	;	8.45	4.01	12.64	7/13/2017	Lab	28	5	44.8	3550	
855-40D	)	8.45			Hold	Lab					
					Fracture Type	<u>es</u> 4	5	6			

Remarks:

Cone both

ends

Cone one

end w/ split

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Columnar

Side at top

or bottom

Pointed End

Diagonal



ASTM C-31 & C-39

Project Name: Client: General Contractor:	roject Name:  Portland ME - Portland Retirement Residence - Construct Materials Testing and Speical Inspections Services    lient:  Colson & Colson General Contractors, Inc.    eneral ontractor:							Project Number: 14-1188.3 Client Contract Number: Concrete Supplier: AUBURN CONCRETE			
Date Cast:		6/15/201	7 Tin	ne Cast:	10:48	Date Re	ceived:	6/1	6/2017		
Placement Loc	ation:	FOOTIN	GS: A-WIN	IG AND AL	L OF C-WIN	IG					
Placement Met Cylinders Mad	thod: e By:	PUMP ADAM C	ARR			Placem Aggreg	ent Vol. ate Size	(yd³): 210 (in): 3/4	)		
INITIAL CURIN	G CONI	DITIONS				DELIVE	RY INFO	ORMATION	N		
Minimum (°F)	Tempe 73	eratures Maxim	um (°F)	80		Admixt	ures:	POLYMES MASTERO RANGE	SH FIBER GLENIUM	/ 7500 MID-	
TEST RESULT	S										
Slump (in) (C-1	143):	N	6			Load N	umber:	18		Batch 10:53	
Air Content (%	) (C-231	)	72			Mixer N	umber	99		Arrive	
Conc Temp (°	F) (C-10	64).	77			Ticket N	Number	21420		11:38	
	, (0 10	o				Design	ards: (psi):	<b>3000</b>		<b>Depart</b> 12:14	
Cylinder Designatic	on	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)	
855-41A 855-41B	A 2	8.40 8.40	4.01	12.65	6/22/2017	Lab	7	4	30.4	2400 3230	
855-41C 855-41C 855-41C		8.40 8.40 8.40	4.00	12.61	7/13/2017 7/13/2017 Hold	Lab Lab Lab	28 28	5	40.0	3250 3250	
		<u>1</u>	2	- -	Fracture Typ	<u>es</u> 4 5	5	6			

Cone both

ends

Cone one

end w/ split

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Diagonal

Side at top

or bottom

Pointed End

Columnar



ASTM C-31 & C-39

rete lier: AUBL J: 6/2 J: 6/2 J: 6/2 J: 6/2 J: 6/2 J: 6/2 J: 11 Contract N Contract N Co	UMBET: JRN CON 21/2017 0 4 N POLYFIBE	CRETE ER MESH
rete lier: AUBL 1: 6/2 1. (yd <sup>3</sup> ): 11( re (in): 3/4 <u>= ORMATION</u> MRWR / F	JRN CON 21/2017 0 4 POLYFIBE	CRETE ER MESH Batch
d: 6/2 I. (yd³): 11( ie (in): 3/4 <del>: ORMATION</del> MRWR / F MRWR / F	21/2017 0 4 <b>N</b> POLYFIBE	ER MESH
d: 6/2 I. (yd³): 11( ie (in): 3/4 <del>: 0RMATIOI</del> MRWR / F MRWR / F	21/2017 0 4 N POLYFIBE	ER MESH Batch
I. (yd³): 11( e (in): 3/4 <u>=ORMATIOI</u> MRWR / F	0 4 <b>N</b> POLYFIBE	ER MESH Batch
I. (yd³): 11( e (in): 3/4 <u>FORMATIOI</u> MRWR / H	0 4 <b>N</b> POLYFIBE	ER MESH Batch
i. (ya <sup>°</sup> ): 110 ie (in): 3/4 <u>FORMATIOI</u> MRWR / I : 1 : 1	U 1 N POLYFIBE	ER MESH Batch
<b><u>FORMATIOI</u></b> MRWR / I 157	<sup>1</sup> Polyfibe	ER MESH Batch
<u>FORMATIOI</u> MRWR / I : 1 : 157	n Polyfibe	ER MESH Batch
MRWR / I : 1 <sup>-</sup> 157	POLYFIBE	ER MESH Batch
: 1 · 157		Batch
: 1 157		Batch
: 1 <sup>,</sup> 157		Batch
<sup>,</sup> 157		
		7:33
<b>r</b> 338430		Arrive
10		Doport
3000		Depart
Fracture	Load	Strongth
) Type	(kips)	(psi)
4	36.0	2850
5	43.4	3470
4	43.4	3460
	Fracture Type 4 5 4	Fracture Load Type (kips) 4 36.0 5 43.4 4 43.4

Remarks:



ASTM C-31 & C-39

Project Name: Po Ma	roject Name: Portland ME - Portland Retirement Residence - Constru Materials Testing and Speical Inspections Services lient: Colson & Colson General Contractors, Inc.							umber:	14-1188.3
Client: Co	Ison & Colsor	n General (	Contractors	, Inc.					
General Contractor:						Concre Supplie	er: AUBU	IRN CONC	CRETE
PLACEMENT INFO	ORMATION								
Date Cast:	6/20/201	7 Tin	ne Cast:	9:45	Date Re	eceived:	6/2	1/2017	
Placement Location	on: SLAB OI	N GRADE-	WING C						
Placement Method	: PUMP				Placem	ent Vol.	(yd³): 110	)	
Cylinders Made B	y: PETER I	PHELAN			Aggreg	ate Size	(in): 3/4		
INITIAL CURING C	ONDITIONS				DELIVE		ORMATION	J	
Те	mperatures				Admixt	ures:	MRWR / F	POLYFIBE	R MESH
Minimum (°F)	72 Maxim	um (°F)	85						
TEST RESULTS									
Slump (in) (C-143)	: 7	7 1/2			Load N	umber:	7		Batch
Air Content (%) (C	-231)	2.2			Mixer N	umber	108		8:37
Air Temp (°F):					Ticket N	lumber	338437		Arrive
Conc. Temp (°F) (	C-1064):	76			Cubic Y	ards:	10		
					Design	(nsi) <sup>.</sup>	3000		Depart
	Cylinder	Cylinder	Cross		Design	(p5i).			
Cylinder Designation	Weight (lbs)	Diameter (in)	Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
855-43A	8.35	4.01	12.63	6/27/2017	Lab	7	4	27.8	2200
855-43B	8.35	4.00	12.59	7/18/2017	Lab	28	5 F	36.4	2890
855-43U	0.30 2.35	4.01 4.02	12.01	7/18/2017 8/15/2017	Lab	20 56	כ ⊿	37.4 38.6	29/U 3040
000-400	0.00	7.02	12.70	0/10/2017	Lau	50	+	50.0	5040
	_1	2	Ē	Fracture Typ	<u>es</u> 45	5	_6_		



Remarks:



ASTM C-31 & C-39

Project Name:	Portlar Materi	nd ME - P als Testin	ortland Ret g and Spei	irement Re cal Inspect	esidence - Co ions Service	onstruction s	Project	t Number: Contract N	umber:	14-1188.3
Client:	Colsor	n & Colsor	n General (	Contractors	, Inc.		onent	oontraot N		
General Contractor:							Concre Supplie	er: AUBU	IRN CONC	RETE
PLACEMENT IN	NFORM	ATION								
Date Cast:		6/20/201	7 Tin	ne Cast:	10:20	Date Re	eceived:	6/2	1/2017	
Placement Loc	ation:	SLAB OI	N GRADE-	WING C						
Placement Method:PUMPPlacement Vol. (yd³):110Cylinders Made By:PETER PHELANAggregate Size (in):3/4										
INITIAL CURIN	G CON	IDITIONS				DELIVE			J	
	Temp	eratures				Admixt	ures:	MRWR / F		R MESH
Minimum (°F)	72	Maxim	um (°F)	85						
TEST RESULT	S									
Slump (in) (C-1	43):		7			Load N	umber:	10		Batch
Air Content (%)	) (C-23	1)	2			Mixer N	lumber	77		9:19
Air Temp (°F):						Ticket I	Number	338441		Arrive
Conc. Temp (°F	F) (C-1	064):	78			Cubic Y	ards:	10		Descet
						Design	(psi):	3000		Depart
Cylinder Designatio	n	Cylinder Weight (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In)²	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
955 111		9 40	4 01	12.64	6/27/2017	Lab	7	1	27.0	2200
855-44A 855-44B		8.40 8.40	4.01	12.04	7/18/2017	Lab	7 28	4 5	27.0	2200
855-44C		8.40	4.00	12.59	7/18/2017	Lab	28	5	36.6	2910
855-44D	)	8.40	4.01	12.61	8/15/2017	Lab	56	5	42.4	3360
				ſ	Fracture Typ	<b>A</b> S				



Remarks:



ASTM C-31 & C-39

Project Name:	Portlaı Materi	nd ME - Po als Testing	ortland Ret g and Spei	irement Re cal Inspecti	onstruction s	Project Client (	t Number: Contract N	umber:	14-1188.3	
Client:	Colsor	n & Colsor	General (	Contractors	, Inc.		•			
General Contractor:							Concre Suppli	ete er: AUBU	RN CON	CRETE
PLACEMENT I	NFORM	MATION								
Date Cast:		7/27/201	7 Tin	ne Cast:		Date R	eceived:	7/28	8/2017	
Placement Loc	ation:	FLOOR	SLAB (5 C	AR GARAG	GES)					
Placement Met	thod:	TRUCK	CHUTE			Placem	ent Vol	(vd <sup>3</sup> )· 40		
Cylinders Mad	e By:	JOSHUA	MOORE			Aggroo	ient voi. Ieto Sizo	(ju): 3/4		
						Aggreg		; (III). 3/4		
INITIAL CURIN	G CON	DITIONS				DELIVE	ERY INFO	ORMATION	1	
	Temp	eratures				Admixt	ures:	MRWR / F	P20 / PO	LYFIBER
Minimum (°F)	70	Maxim	um (ºF)	87				WEON		
TEST RESULT	S									
Slump (in) (C-1	143):		6			Load N	umber:	2		Batch
Air Content (%	) (C-23	51)	3			Mixer N	lumber	148		6:38
Air Temp (°F):						Ticket	Number	215799		Arrive
Conc. Temp (°	F) (C-1	064):	74			Cubic `	ards:	10		7.24 Depart
						Design	(psi):	3000		8:02
		Cylinder	Cylinder	Cross						
Cylinder Designatio	n	Weight (lbs)	Diameter (in)	Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age	Fracture	Load (kips)	Strength
Designate	,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,	(103)	("")	/ (100(11))	1030	Cure Type	(uays)	турс	(1103)	(psi)
855-45A	λ	8.35	4.00	12.56	8/3/2017	Lab	7	5	45.4	3620
855-45E	3	8.35	4.00	12.57	8/24/2017	Lab	28	5	54.0	4300
855-450	)	8.35	4.00	12.57	8/24/2017	Lab	28	5	54.2	4310
855-45D	)	8.35			Hold	Lab				
		Cone bo	th Cone	E One Colu	Fracture Typ 3 Junnar Dia	es 4 gonal Side	5 at top	Pointed		

Remarks:

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

end w/ split

ends

End

or bottom



ASTM C-31 & C-39

Project Name:	oject Name: Portland ME - Portland Retirement Residence - Construct Materials Testing and Speical Inspections Services							umber:	14-1188.3
Client:	Colson & Colso	n General	Contractors	s, Inc.		onent	Contract In		
General Contractor:						Concre Supplie	er: AUBU	RN CONC	RETE
PLACEMENT I	NFORMATION								
Date Cast:	10/10/20	)17 <b>Ti</b> r	ne Cast:	8:10	Date Re	eceived:	10/1	11/2017	
Placement Loc	ation: VAN GA	RAGE SLA	٩B						
Placement Met	hod: TAILGA	TE			Placem	ent Vol	(vd³): 22		
Cylinders Mad	e By: AIDAN E	BOYCE			Aggreg	ato Sizo	(in): $3/4$		
					Аудгед		; (iii). 3/4		
INITIAL CORIN	Temperatures	)			<u>DELIVE</u> Admixt	ures:	MASTER S	SET EP20	/ MASTER
Minimum (°E)	64 Maxim	um (ºE)	01		Admixt	ui 00.	GLENIUM	/ POLYM	ESH FIBER
Winning (1)			51						
TEST RESULT	S								
Slump (in) (C-1	43):	7 1/2			Load N	umber:	2		Batch
Air Content (%	) (C-231)	3.2			Mixer N	lumber	160		6:49
Air Temp (°F):		66			Ticket I	Number	218238		Arrive
Conc. Temp (°	<sup>=</sup> ) (C-1064):	75			Cubic Y	ards:	11		7.30
					Desian	(psi):	3000		B:05
Cylinder Designatio	Cylinder Weight n (lbs)	Cylinder Diameter (in)	Cross Sectional Area(In) <sup>2</sup>	Date Of Test	Cure Type	Age (days)	Fracture Type	Load (kips)	Strength (psi)
	0.05	4.00	40.57	40/47/00/7		_		05.0	
855-46A	8.35	4.00	12.57	10/17/2017	Lab	/ 20	4	35.6	2830
855-460	8.35 8.35	4.01	12.02	11/7/2017	Lab	20 28	5	43.0 41.6	3400
855-460	8.35		12.00	Hold	Lab		Ū		
	Cone be ende	oth Cone	one Col	Fracture Type	25 4 gonal Side a or bo	5 at top bitom	Pointed End	$\mathcal{L}$	

Remarks:

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com



### **Report of Gradation**

ASTM C-117 & C-136

Project Name	PORTLAND ME - PORTLAND RETIREMENT RESIDENCE -	Project Number	14-1188.3
Ollant	CONSTRUCTION MATERIALS TESTING AND SPEICAL INSPECTIONS	Lab ID	21851G
	COLSON & COLSON GENERAL CONTRACTORS, INC.	Date Received	11/15/2016
Material Type	AGGREGATE BASE	Date Completed	11/18/2016
Material Source	CHANDLER PIT	Tested By	PAUL SHAFFER

<b>STANDARD</b>			2015 MDOT 703.06 TYPE A
DESIGNATION (mm/µm)	SIEVE SIZE	AMOUNT PASSING (%)	SPECIFICATIONS (%)
150 mm	6"	100	
125 mm	5"	100	
100 mm	4"	100	
75 mm	3"	100	
50 mm	2"	100	100
38.1 mm	1-1/2"	97	
25.0 mm	1"	83	
19.0 mm	3/4"	70	
12.5 mm	1/2"	57	45 - 70
6.3 mm	1/4"	48	30 - 55
4.75 mm	No. 4	45	
2.00 mm	No. 10	36	
850 um	No. 20	25	
425 um	No. 40	15	0 - 20
250 um	No. 60	10	
150 um	No. 100	7	
75 um	No. 200	4.3	0.0 - 6.0

SAMPLE MEETS SPECIFICATION



#### Comments

Roger E. Domingo



# **Report of Moisture-Density**

Method ASTM D-1557 MODIFIED

Procedure C

Project Name	PORTLAND ME - PORTLAND RETIREMENT RESIDENCE - CONSTRUCTION MATERIALS TESTING AND SPEICAL
Client	COLSON & COLSON GENERAL CONTRACTORS, INC.
Material Type	AGGREGATE BASE
Material Source	CHANDLER PIT

Project Number	14-1188.3
Lab ID	21851G
Date Received	11/15/2016
Date Completed	11/15/2016
Tested By	PAUL SHAFFER

### **Moisture-Density Relationship Curve**



Comments

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Roger E Domingo



### **Report of Asphalt Content and Gradation by Ignition Extraction**

ASTM D6307-10, AASHTO T 308

Project Name:	Portland Retirement Residence	Project Number:	14-1188.3
Project Location:	Portland, ME	Lab ID:	21856G
Client:	Colson & Colson	Date Produced:	11/16/2016
Material Supplier:	Pike - Westbrook	Date Received:	11/16/16
Mix Type / Design ID:	19.0 mm	Date Completed:	11/23/16
Course Description:	Base	Tested By:	Justin Bisson

Sieve	Percent	Specification		
Designation	Passing	Aim	Ran	ige (%)
2"	100	100	93	100
1½"	100	100	93	100
1"	100	100	93	100
3/4"	99	100	93	100
1/2"	82	85	78	92
<sup>3</sup> /8"	71	72	65	79
No. 4	46	49	42	56
No. 8	35	37	32	42
No. 16	26	28	23	33
No. 30	17	18	14	22
No. 50	11	10	7	13
No. 100	7	6	3	9
No. 200	4.5	4.1	1.1	7.1
Asphalt Content (%)	4.67	4.80	4.30	5.30

Theoretical Maximum Density 2.550

Maine DOT Method: D

Comments:

s: An aggregate, additive or modifier calibration was not performed on this mix sample

Reviewed By:

286 Portland Road, Gray, ME 04039-9586 • P: (207) 657.2866 • F: (207) 657.3134 • E: infogray@swcole.com



STANDARD

# **Report of Gradation**

ASTM C-117 & C-136

Project Name	PORTLAND ME - PORTLAND RETIREMENT RESIDENCE -	Project Number	14-1188.3
Client	CONSTRUCTION MATERIALS TESTING AND SPEICAL INSPECTIONS	Lab ID	21861G
Chent	COLSON & COLSON GENERAL CONTRACTORS, INC.	Date Received	11/22/2016
Material Type	FILTER SAND	Date Completed	11/29/2016
Material Source	ON SITE MIX	Tested By	JUSTIN BISSON

DESIGNATION (mm/um)	SIEVE SIZE	AMOUNT PASSING (%)	SPECIFICATIONS (%)
150 mm	6"	100	
100 mm	4''	100	
75 mm	3"	100	
50 mm	2"	100	
38.1 mm	1-1/2"	100	
25.0 mm	1"	100	
19.0 mm	3/4"	99	
12.5 mm	1/2"	83	
9.5 mm	3/8"	81	
4.75 mm	No. 4	66	
2.36 mm	No. 8	51	
1.18 mm	No. 16	38	
600 um	No. 30	27	
300 um	No. 50	19	
150 um	No. 100	12	
75 um	No. 200	7.4	8.0 - 10.0 †

**† SAMPLE DOES NOT MEET SPECIFICATION** 





# **Report of Gradation**

ASTM C-117 & C-136

SPECIFICATIONS (%)

Project Name	PORTLAND ME - PORTLAND RETIREMENT RESIDENCE -	Project Number	14-1188.3
Client	CONSTRUCTION MATERIALS TESTING AND SPEICAL INSPECTIONS	Lab ID	21862G
Material Type	TRANSITION GRAVEL	Date Received	11/22/2016
Material Source	PIKE INDUSTRIES	Date Completed	11/30/2016
		Tested By	JUSTIN BISSON

STANDARD		
DESIGNATION (mm/µm)	<u>SIEVE SIZE</u>	AMOUNT PASSING (%)
150 mm	6"	100
100 mm	- 4"	100
75 mm	3"	100
50 mm	2"	100
38.1 mm	1-1/2"	100
25.0 mm	1"	100
19.0 mm	3/4"	100
12.5 mm	1/2"	100
9.5 mm	3/8"	98
4.75 mm	No. 4	7
2.36 mm	No. 8	2
1.18 mm	No. 16	2
600 um	No. 30	2
300 um	No. 50	2
150 um	No. 100	1
75 um	No. 200	1.1





### **Report of Gradation**

ASTM C-117 & C-136

Project Name	PORTLAND ME - PORTLAN	D RETIREMEN	T RESIDENCE -	Project Number	14-1188.3
Olivert	CONSTRUCTION MATERIA	LS TESTING AI	ND SPEICAL INSPECTIONS	Lab ID	21885G
Client	COLSON & COLSON GENE	RAL CONTRAC	TORS, INC.	Date Received	12/1/2016
Material Type	UNDERDRAIN SAND			Date Completed	12/5/2016
Material Source	PIKE - POLAND			Tested By	JUSTIN BISSON
	STANDARD		MDOT 703.22	2 TYPE B UNDER	DRAIN SAND
	DESIGNATION (mm/um)	SIEVE SIZE	AMOUNT DASSING (%) S	DECIFICATIONS	(9/)

SIEVE SIZE	AMOUNT PASSING (%)	SPECIFICATIONS (%)
6"	100	
5"	100	
4"	100	
3"	100	
2"	100	
1-1/2"	100	
1"	100	95 - 100
3/4"	99	
1/2"	77	75 - 100
1/4"	65	
No. 4	57	50 - 100
No. 10	37	
No. 20	23	15 - 80
No. 40	14	
No. 50	9	0 - 15
No. 100	6	
No. 200	2.8	0.0 - 5.0
	SIEVE SIZE 6" 5" 4" 3" 2" 1-1/2" 1" 3/4" 1/2" 1/4" No. 4 No. 10 No. 20 No. 40 No. 50 No. 50 No. 100 No. 200	SIEVE SIZE    AMOUNT PASSING (%)      6"    100      5"    100      4"    100      3"    100      2"    100      1-1/2"    100      1"    100      3/4"    99      1/2"    77      1/4"    65      No. 4    57      No. 10    37      No. 20    23      No. 40    14      No. 50    9      No. 100    6      No. 200    2.8

SAMPLE MEETS SPECIFICATION

Roger, E. Domingo



Comments



ASTM C-117 & C-136

SPECIFICATIONS (%)

Project Name	PORTLAND ME - PORTLAND RETIREMENT RESIDENCE - CONSTRUCTION MATERIALS TESTING AND SPEICAL INSPECTIONS	Project Number	14-1188.3
Client	COLSON & COLSON GENERAL CONTRACTORS, INC.		21693G
Material Type	SAND FILTER	Date Received	12/5/2016
Material Source		Date Completed	12/6/2016
		Tested By	JUSTIN BISSON

STANDARD DESIGNATION (mm/um)	SIEVE SIZE	AMOUNT PASSING (%)
150 mm	<u> </u>	100
125 mm	5"	100
100 mm	4"	100
75 mm	3"	100
50 mm	2"	100
38.1 mm	1-1/2"	100
25.0 mm	1"	100
19.0 mm	3/4"	98
12.5 mm	1/2"	81
6.3 mm	1/4"	68
4.75 mm	No. 4	62
2.00 mm	No. 10	46
850 um	No. 20	34
425 um	No. 40	25
250 um	No. 60	19
150 um	No. 100	14
75 um	No. 200	8.7

8.0 - 10.0

Roger Z. Domingo

SAMPLE MEETS SPECIFICATION



286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcole.com

Comments



# **Report of Moisture-Density**

Method ASTM D-1557 MODIFIED Procedure C

Project NamePORTLAND ME - PORTLAND RETIREMENT RESIDENCE -<br/>CONSTRUCTION MATERIALS TESTING AND SPEICALClientCOLSON & COLSON GENERAL CONTRACTORS, INC.Material TypeSAND FILTERMaterial SourceON SITE MIX

Project Number14-1188.3Lab ID21893GDate Received12/5/2016Date Completed12/9/2016Tested ByPAUL SHAFFER

### Moisture-Density Relationship Curve



Comments

286 Portland Road, Gray, ME 04039-9586 • Tel (207) 657-2866 • Fax (207) 657-2840 • www.swcore.com

Roger E

ómingo



# **Report of Moisture-Density**

Method ASTM D-1557 MODIFIED Procedure C

Project Name PORTLAND ME - PORTLAND RETIREMENT RESIDENCE -Project Number CONSTRUCTION MATERIALS TESTING AND SPEICAL Lab ID Client COLSON & COLSON GENERAL CONTRACTORS, INC. Date Received Material Type 1 1/2" CRUSHED GRAVEL Date Completed Material Source PIKE POLAND

14-1188.3 23990G 7/11/2018 7/11/2018 **Tested By** JACK LABBE

### **Moisture-Density Relationship Curve**



Comments

Róger E. Domingo



1

# Report of Asphalt Content and Gradation by Ignition Extraction

ASTM D6307-10, AASHTO T 308

Project Name:	Portland Retirement Residence	Project Number:	14-1188.3
Project Location:	Portland, ME	Lab ID:	24024G
Client:	Colson & Colson General Contractors, INC.	Date Received:	07/18/18
Material Supplier:	Pike Westbrook, ME	Date Completed:	07/28/18
Mix Type / Design ID:	19 mm	Tested By:	P. Phelan/A. Carr
Course Description:	Base		

Asphalt	Content (%)	5.12%
	· · · ·	

Sieve Designation	Percent Passing
2"	100
1½"	100
1"	100
3/4"	97
1/2"	88
<sup>3</sup> /8"	80
No. 4	60
No. 8	48
No. 16	36
No. 30	24
No. 50	14
No. 100	8
No. 200	5.0

Theoretical Maximum Density 2.571

Comments:

Asphalt Content was tested from the combination of 3 cores taken on the base pavement course. No correction factor was used for asphalt content.

Reviewed By:

286 Portland Road, Gray, ME 04039-9586 • P: (207) 657.2866 • F: (207) 657.3134 • E: infogray@swcole.com



# **Report of Gradation**

ASTM C-117 & C-136

Project Name	PORTLAND ME - PORTLAND RETIREMENT RESIDENCE - CONSTRUCTION MATERIALS TESTING AND SPEICAL
Client	COLSON & COLSON GENERAL CONTRACTORS, INC.
Material Type	1 1/2" CRUSHED GRAVEL
Material Source	SHAW BROTHERS, BRICKYARD

Project Number	14-1188.3
Lab ID	24398G
Date Received	9/25/2018
Date Completed	9/26/2018
Tested By	PAUL SHAFFER

STANDA	RD			2015 MDOT 703.06 TYPE A
DESIGNATION	(mm/µm)	SIEVE SIZE	AMOUNT PASSING (%)	SPECIFICATIONS (%)
150 mr	n	6"	100	
125 mr	n	5"	100	
100 mr	n	4"	100	
75 mm	ו	3"	100	
50 mm	ו	2"	100	100
38.1 m	m	1-1/2"	100	
25.0 m	m	1"	87	
19.0 m	m	3/4"	72	
12.5 m	m	1/2"	59	45 - 70
6.3 mr	n	1/4"	48	30 - 55
4.75 m	m	No. 4	44	
2.00 m	m	No. 10	37	
850 un	n	No. 20	28	
425 un	n	No. 40	20	0 - 20
250 un	n	No. 60	14	
150 un	n	No. 100	10	
75 um	1	No. 200	6.0	0.0 - 6.0

SAMPLE MEETS SPECIFICATION



Røger E. Domingo



# **Report of Moisture-Density**

Method ASTM D-1557 MODIFIED Procedure C

Project Name PORTLAND ME - PORTLAND RETIREMENT RESIDENCE -Project Number 14-1188.3 CONSTRUCTION MATERIALS TESTING AND SPEICAL Lab ID 24398G Client COLSON & COLSON GENERAL CONTRACTORS, INC. Date Received 9/25/2018 Material Type 1 1/2" CRUSHED GRAVEL Date Completed 9/26/2018 Material Source SHAW BROTHERS, BRICKYARD Tested By PAUL SHAFFER

### **Moisture-Density Relationship Curve**



Comments

Roger E. Domingo



Project Name/Location:	Portland Retirement Re	sidence/Pc	е р	roject No:	14-1188.3		
Client/Client's Rep.:	Colson & Colson/Craig Lewis				ate:	3-29-17	
Concrete Contractor:	Keeley	Keeley				1 of 1	
Placement Location:	Both elevator pit base slab	S		S	W.COLE Re	p.: A. Carr	
Weather:	Overcast and low 40's			0	n Site:	8:30am-10:15am	
Pre Placement Observations			In Comp	oliance	N/O	Comments	
Bar size and location (diameter	, length, bend and coverage	e)	Yes 🖂	No 🗌		#4 @ 16 o.c E.W.	
Splicing (type, overlap)			Yes 🖂	No 🗌		24"	
Stability (wiring, chairs, and spa	acers)		Yes 🖂	No 🗌		Bricks	
Reinforcement conditions (clea	nliness, temperature etc.)		Yes 🖂	No 🗌		Clean	
Embedments and anchor bolts installed			Yes 🖂	No 🗌		At sump	
Soil subgrade prepared in acco	ordance with project specific	ations	Yes 🗌	No 🗌	$\boxtimes$		
Referenced Drawings Date		Date	Page(s)	Rev.	ASTM	GRADE	
Lenity Architecture Core Foundation Plan		9-22-15	S1.1	1	A 615 🖂	40 🗌 50 🗌 60 🖂	
Lenity Architecture Foundation	Details	9-22-15	S2.2	1	A 616	75 🗌	
					A 706	A 775 Epoxy	
					+		
Concrete Placement Observa	ations		In Compl	iance	N/O	Comments	
Required mix used			Yes 🛛 🛛 No 🗌			3000 psi w/air	
Concrete properly conveyed to	all areas of placement		Yes 🖂	No 🗌		Tailgate	
Internal vibration / consolidation	n of concrete		Yes 🖂	No 🗌		Mechanically	
Even layering around openings	and embedments		Yes 🖂	No 🗌			
Post placement observations (finishing, curing, etc.)		Yes 🗌	No 🗌	$\boxtimes$			
Field Testing of Concrete Performed		Yes 🛛	No 🗌	Loads:	2 Yards: 13.0		
*Cylinder Set Number:	855-28		←*refer to associated concrete test report				
Non-Conformance Items Observed (person notified)		Yes 🗌	No 🗌				

**Notes:** S.W. Cole representative was on site as requested for rebar observations and concrete field testing. Reinforcing observed appeared consistent with detail 8 on S2.2 including 4" PVC water stop around the pit walls and vapor barrier. A set of four cylinders were taken at the midpoint of load # to be brought back for laboratory testing in regard to the design strength. All test results were given onsite verbally to Craig Lewis (Colson & Colson).

Attachments: None

Reviewed By:	Roga	É	Domay
	0		



Project Name/Location:	Portland Retirement Residence/Portland Maine				Project No:		14-1188.3	
Client/Client's Rep.:	Colson & Colson/Craig Lewis				Date:	-	3-31-17	-
Concrete Contractor:	Keeley				Sheet:	-	1 of 1	
Placement Location:	Elevator 1 Walls	Elevator 1 Walls					A. Carr	
Weather:	Overcast and low 40's	Overcast and low 40's				-	9:30am-1	0:30am
Pre Placement Observations			In Com	pliance	N/O	· · · · · · · · · · · · · · · · · · ·	Commer	nts
Bar size and location (diameter, length, bend and coverage)			Yes 🔀	No 🗋		2 #4	@ T&B co	ont.
Splicing (type, overlap)			Yes 🖾	No 📋		24"		
Stability (wiring, chairs, and spacers)			Yes 🛛	No 🗌		Wires		
Reinforcement conditions (clear	nliness, temperature etc.)		Yes 🖂	No 🗌		Clear	1	
Embedments and anchor bolts	installed		Yes 🗖	No 🗌		<u></u>		
Soil subgrade prepared in acco	rdance with project specific	ations	Yes 🗌	No 🗌	$\boxtimes$			
Referenced Drawings		Date	Page(s)	Rev	ASTM		GRADE	
Lenity Architecture Core Found	ation Plan	9-22-15	S1.1	S1.1 1		40 📋	40 🗌 50 🔲 60 🖂	
Lenity Architecture Structural S	pecifications	9-22-15	S2.1	1	A 616	75 🔲	75 🗀	
Lenity Architecture Foundation	Details	9-22-15	S2.2	S2.2 1		A 775	775 Epoxy	
			1		-			-
					-			
		, <u> </u>			-			
Concrete Placement Observat	tions		In Compliance		N/O		Comment	S
Required mix used			Yes 🛛	No 🗌		3000 ps	i w/air	
Concrete properly conveyed to a	all areas of placement		Yes 🖂	No 🗌		Tailgate		
Internal vibration / consolidation of concrete		Yes 🛛	No 🔲		Mechan	ically		
Even layering around openings	and embedments		Yes 🛛	No 🗌		1		
Post placement observations (fin	nishing, curing, etc.)		Yes 🗌	No 🗌	$\boxtimes$			
Field Testing of Concrete Peri	formed	·····	Yes 🛛	No 🗌	Loads:	1	Yards:	7.0
*Cylinder Set Number:	855-29		←*refer to associated concrete test report					
Non-Conformance Items Observed (person notified)			Yes 🗌	No 🗌	<u> </u>	·		

Notes: S.W. Cole representative was on site as requested for rebar observations and concrete field testing. Reinforcing observed appeared consistent with detail 8 on S2.2. A set of four cylinders were taken at the midpoint of load #1 to be brought back for laboratory testing in regard to the design strength. All test results were given onsite verbally to Craig Lewis (Colson & Colson).

Attachments: Photos

Reviewed By:

Roger & Domeny













Project Name/Location:	Portland Retirement Residence/Portland Maine				Project No:		14-1188.3	ļ.
Client/Client's Rep.:	Colson & Colson/Craig Lewis				Date:		5-8-17	
Concrete Contractor:	Keeley	Keeley					1 of 1	
Placement Location:	Interior footing: Room 107	nterior footing: Room 107-119				ep.:	J. Moore	
Weather:	Cloudy 40's				On Site:		12:30pm-	2:30pm
Pre Placement Observations			In Com	pliance	N/O		Commen	its
Bar size and location (diameter, length, bend and coverage)			Yes 🛛	No 🗌		3 #4	con. #4@4	8" trans
Splicing (type, overlap)			Yes 🖾	No 🗌		2 for	ot	
Stability (wiring, chairs, and spacers)			Yes 🛛	No 🔲		Bric	k	
Reinforcement conditions (clear	nliness, temperature etc.)		Yes 🛛	No 🗌		See	notes	
Embedments and anchor bolts	installed		Yes 🗌	No 🗌		N/A		
Soil subgrade prepared in acco	rdance with project specific	ations	Yes 🗌	No 🗖	$\boxtimes$	N/A		
Referenced Drawings Date		Page(s)	Rev	ASTM		GRADE		
Lenity Architecture - B wing For	undation Plan	7/18/16	S1.2		A 615 🛛	40 🗌	50 🗌 60	
Lenity Architecture - Structural	notes	7/18/16	S2.1		A 616	75 🗌	i 🗖	
Lenity Architecture - Core found	dation plan	7/18/16	\$1.1	A 70		A 775 Epoxy 🗌		1
		· · · · · · · · · · · · · · · · · · ·			-			
					-			
				_	_			
Concrete Placement Observa	tions		In Compli	lanco	N/O	<u></u>	Comment	
Required mix used			Yes 🕅			3000ns	si w/air	
Concrete properly conveyed to a	all areas of placement		Yes 🛛	Yes 🕅 No 🕅		Pump	truck	
Internal vibration / consolidation	of concrete		Yes 🖂	No 🔲		Mecha	nical	
Even layering around openings and embedments		Yes 🔲	No 🗌					
Post placement observations (finishing, curing, etc.)		Yes 🗌	No 🗌	$\boxtimes$	Not on	site		
Field Testing of Concrete Peri	formed		Yes 🛛	No 🗌	Loads:	3	Yards:	30
*Cylinder Set Number:	855-30		←*refer to associated concrete test report					
Non-Conformance Items Obse	erved (person notified)		Yes 🗌	No 🛛				

#### Notes:

S.W.COLE was onsite as scheduled to observe reinforcing and to do field testing of concrete. All reinforcing observed seemed consistent with above referenced project documents. Due to rain prior to the concrete placement, a small amount of water puddled up on the vapor barrier prior to the concrete placement. The concrete was then used to force the water out. Auburn concrete supplied the concrete containing a mid-range water reducer, and air entrainment added during the batching process. One mid load sample was obtained from load 1 and all testing from that sample indicated concrete was being placed in compliance. One set of four cylinders were cast for laboratory compressive strength testing. All results were verbally reported to the supervisor onsite from Colson& Colson.

N/O=Not Observed

Attachments: Photos

Reviewed By:	RED	Roza	E	Domas





Project Name/Location:	Portland Retirement Residence/Portland Maine				Project No:	14-1188.3	\$	
Client/Client's Rep.:	Colson & Colson/Craig Lewis				Date:	5-9-17		
Concrete Contractor:	Keeley				Sheet:		1 of 1	
Placement Location:	Interior footing: Completio	Interior footing: Completion of B Wing				p.:	N. McArth	ur
Weather:	Overcast 50's				On Site:	:30pm		
Pre Placement Observations			In Com	pliance	N/O		Commer	nts
Bar size and location (diameter, length, bend and coverage)			Yes 🛛	No 🗋		3 #4	con. #4@4	8" trans
Splicing (type, overlap)			Yes 🛛	No 🗌		2 fo	ot	
Stability (wiring, chairs, and spacers)			Yes 🛛	No 🗌		Bric	k	
Reinforcement conditions (clear	nliness, temperature etc.)		Yes 🛛	No 🗌		See	notes	
Embedments and anchor bolts	installed		Yes 🗌	No 🗌		N/A		
Soil subgrade prepared in acco	rdance with project specific	ations	Yes 🗌	No 🗔		N/A		
Referenced Drawings Date		Page(s)	Rev	. ASTM		GRADE		
Lenity Architecture - B wing Fo	undation Plan	7/18/16	S1.2		A 615 🖂	40 [	40 🔲 50 🗌 60 🖂	
Lenity Architecture - Structural	notes	7/18/16	S2.1			75 [	75 🗌	
Lenity Architecture - Core found	dation plan	7/18/16	S1.1		A 706	A 77	А 775 Ероху 🗌	
					_	82		
					8			
Concrete Placement Observa	tions		In Comp	liance	N/O	Comments		S
Required mix used			Yes 🛛	No 🗌		3000p	si w/air	
Concrete properly conveyed to a	all areas of placement		Yes 🛛	No 🗌		Pump	truck	
Internal vibration / consolidation	of concrete		Yes 🛛	No 🗌		Mecha	nical	
Even layering around openings and embedments		Yes 🗌	No 🗌	$\boxtimes$				
Post placement observations (fi	nishing, curing, etc.)		Yes 🗌	No 🗌		Not on	site	
Field Testing of Concrete Per	formed		Yes 🖂	No 🗌	Loads:	4	Yards:	40
*Cylinder Set Number:	855-31		←*refer to associated concrete test report					
Non-Conformance Items Observed (person notified)			Yes 🗌	No 🖂				

#### Notes:

S.W.COLE was onsite as scheduled for reinforcement observations and concrete field testing. Due to early arrival of concrete onsite, reinforcement observations were fairly limited. Reinforcement observed appeared consistent with the above referenced documents with exception of longitudinal splice length. The discrepancy was made apparent to the project manager and corrected as the placement took way. Concrete was a 3,000 psi mix containing ¾" maximum size aggregate, air entrainment admixture, and mid-range water reducer. Concrete field test results appeared consistent with project specifications. All results were reported verbally to the project manager with Colson & Colson.

N/O=Not Observed

Attachments: Photos

Reviewed By:	Para	Æ	Thomas
	reger	~	Long

### S.W. Cole Engineering, Inc. - CCOR 5-9-17 - Photos





Project Name/Location:	Portland Retirement Residence/Portland Maine				Project No:		14-1188.3
Client/Client's Rep.:	Colson & Colson/Craig Lewis				Date:		6-15-17
Concrete Contractor:	Keeley Construction				Sheet:		1 of 1
Placement Location:	Interior: Part of A-wing and footings and piers.	d all of C win	ig slab on gra	ade, g	6.W.COLE Re	p.:	A. Carr
Weather:	Clear and in the 70's				On Site:	_	6:45am-1:15pm
Pre Placement Observations			In Comp	oliance	N/O		Comments
Bar size and location (diameter	, length, bend and coverage	Yes 🖂	No 🗌		(3) #4	l bot 48" o.c.	
Splicing (type, overlap)		Yes 🖂	No 🗌		24"		
Stability (wiring, chairs, and spa	acers)	Yes 🖂	No 🗌		Bricks	s w/rebar	
Reinforcement conditions (clea	ns (cleanliness, temperature etc.)			No 🗌		Clean	
Embedments and anchor bolts	and anchor bolts installed			No 🗌	$\boxtimes$		
Soil subgrade prepared in acco	rdance with project specific	ations	Yes 🗌	No 🗌	$\boxtimes$		
Referenced Drawings		Date	Page(s)	Rev.	ASTM		GRADE
Lenity Architecture-Wing C- Fo	oundation Plan	8/28/15	S1.3	5	A 615 🖂	A 615 🛛 40 🗌 50 🗌	
Lenity Architecture- Foundation	Detail	8/28/17	\$2.2	5		75 🗌	
					A 706	A 775	5 Ероху 🗌
					_		
					-		
Concrete Placement Observa	tions		In Compl	iance	N/O		Comments
Required mix used			Yes 🖂	No 🗌		3000ps	i non-air w/Fiber
Concrete properly conveyed to	o all areas of placement		Yes 🖂	No 🗌		Pump/Tailgate	
Internal vibration / consolidation	on of concrete		Yes 🖂	No 🗌		Mechanically	
Even layering around openings	s and embedments		Yes 🗌	No 🗌			
Post placement observations (f	inishing, curing, etc.)		Yes 🗌	No 🗌	$\boxtimes$		
Field Testing of Concrete Per	formed		Yes 🛛	No 🗌	Loads:	21	Yards: 210.0
*Cylinder Set Number:	855-38, 39, 40, 41		←*refer to a	associated	l concrete test	report	
Non-Conformance Items Obs	erved (person notified)		Yes 🗌	No 🗌			

**Notes:** S.W. Cole representative was requested to be onsite for rebar observations and field testing of concrete for part of A-wing and all of C-wing. Keely construction subcontracted AP Concrete to place the interior slab on grade along with the interior wall footings and piers. The method of placement used was a pump truck and tailgating. The concrete for the slab was placed on a vapor barrier. According to the plans and specifications, rebar observations included piers with varying dimensions according to the pier schedule. The footings included (3) #4 rebar bottom. All test results and rebar observations were reported onsite verbally to John Keeley (Keeley) and Craig Lewis (Colson & Colson). Rebar observations appeared to be in accordance with the plans and details. Four sets of concrete cylinders were made in the field. The cylinders were brought back to the laboratory for compressive testing, in regard to the design strength of 3000 psi non-air with fiber reinforcing. As confirmed by John Keeley and Craig Lewis verbally on the jobsite, the last two loads was foundation mix with no fiber reinforcing and placed for interior footings and piers.

N/O=Not Observed

Attachments: Photos

Reviewed By:	er E	Domay
--------------	------	-------

S.W. COLE ENGINEERING, INC CCOR 6-15-17



S.W. COLE ENGINEERING, INC CCOR 6-15-17





Project Name/Location:	Portland Retirement Residence/Portland Maine			Project No:	14-1188.3	
Client/Client's Rep.:	Colson & Colson/Craig	_ewis			Date:	10-10-17
Concrete Contractor:	A. Phinney			;	Sheet:	1 of 1
Placement Location:	Interior: Van Garage Slab.			:	S.W.COLE Rep	A. Boyce
Weather:	Clear 66°F				On Site:	7:15am-8:45pm
Pre Placement Observations			In Com	pliance	N/O	Comments
Bar size and location (diameter	, length, bend and coverage	e)	Yes 🗌	No 🗌	$\boxtimes$	
Splicing (type, overlap)			Yes 🗌	No 🗌	$\boxtimes$	
Stability (wiring, chairs, and spa	acers)		Yes 🗌	No 🗌	$\boxtimes$	
Reinforcement conditions (clea	nliness, temperature etc.)		Yes 🗌	No 🗌	$\boxtimes$	
Embedments and anchor bolts	installed		Yes 🗌	No 🗌	$\boxtimes$	
Soil subgrade prepared in acco	ordance with project specification	ations	Yes 🗌	No 🗌	$\boxtimes$	
Referenced Drawings		Date	Page(s)	Rev.	ASTM	GRADE
					A 615 □ A 616 □	40 🗌 50 🗌 60 🗌
					A 617 🗌	75
					A 706 🗌	А 775 Ероху 🗌
					_	
Concrete Placement Observa	ations		In Comp	liance	N/O	Comments
Required mix used			Yes 🛛	No 🗌		3000psi non-air w/Fiber
Concrete properly conveyed to	all areas of placement		Yes 🖂	No 🗌	<u>п</u>	Failgate
Internal vibration / consolidation	n of concrete		Yes 🛛	No 🗌		Mechanically
Even layering around openings	and embedments		Yes 🗌	No 🗌	$\boxtimes$	
Post placement observations (f	inishing, curing, etc.)		Yes 🗌	No 🗌	$\boxtimes$	
Field Testing of Concrete Pe	rformed		Yes 🛛	No 🗌	Loads:	2 Yards: 22
*Cylinder Set Number:	855 - 46 ←*refer to associated concrete test report			report		
Non-Conformance Items Obs	erved (person notified)		Yes 🗌	No 🖂		

**Notes:** S.W. Cole representative was requested to be onsite for field testing of concrete. Keely construction subcontracted AP Concrete to place the interior slab on grade. The concrete for the slab was placed on a vapor barrier. One set of test specimens were cast before S.W. COLE's departure.

N/O=Not Observed

Attachments: NONE

Reviewed By: 🔎	Egger E	Domany
----------------	---------	--------



#### CONSTRUCTION OBSERVATION REPORT

Project: Portland Retirement ResidenceClient: Colson & ColsonClient's Rep.: Craig Lewis

S.W.Cole Project No.: 14-1188.3 Date: 2/22/2018 Weather: Overcast, 40 (building heated)

Work in Progress: Hold-down installation A and C-Wings.

#### **Observations, Discussions, Recommendations:**

As requested by Colson & Colson, we made a site visit to observe hold-down installation procedures in the current work area. On site we met with Colson & Colson (Craig) and Colt Builders foreman, John Whitfield.

Periodic observations on hold-downs in B-Wing were made during a previous site visit and today's visit was scheduled to make general observations of installations in the remaining two wings. Prior to our arrival, Colt Builders had drilled in preparation for the required "11A" type anchors. Colt Builders had Red Head A7+ anchoring adhesive for this round of installations with allowable temperature ranges appropriate for the planned installations. Holes were drilled using carbide hammer drill bits, oversized 1/8 inch as recommended by the adhesive manufacturer. Installation techniques included cleaning with compressed air and brushes three times prior to filling drill-holes from bottom up using the supplied mixing nozzles and slowing inserting the threaded rods using a spinning motion. Embedment depths checked were measured to exceed the specified embedment depths in the available project documents. Anchor installations observed while on site appeared consistent with our understanding of the project requirements and epoxy manufacturers guidelines.

At six locations in the vicinity of corridor 181 holes for the detailed 11A's had not been drilled yet. Also while on site we observed several of the type "11" and type "13" anchors typically installed during foundation work had been removed for framing, still pending installation or installed with insufficient embedment depths. We understand most of the larger anchors pending installation will have shallower embedments given the pads are interior, however, several locations along the exterior wall will likely be difficult to install as designed from current grades. Based on our conversations with Craig, we understand the Engineer of Record will be consulted regarding an acceptable alternate installation detail.

On Site: 9:00 – 10:00 Attachments: Plan with comments Sheet: 1 of 1 S.W.Cole Rep.: K. Gimpel Reviewed by:

286 Portland Road, Gray, ME 04039-9586 • P: (207) 657.2866 • F: (207) 657.2840 • E: infogray@swcole.com



Epoxy on top of wood plate at 4 "11's" -

likely installed after framing with insufficient embedment



#### CONSTRUCTION OBSERVATION REPORT

Project: Portland Retirement ResidenceClient: Colson & ColsonClient's Rep.: Craig Lewis

S.W.Cole Project No.: 14-1188.3 Date: 7/21/2017 Weather: Sunny, 30 - 60

Work in Progress: Wood frame construction B-Wing.

#### **Observations, Discussions, Recommendations:**

As requested by Colson & Colson, we made a site visit to observe exterior shearwall fastener patterns on B-Wing on the first three floors. On site we met with Colson & Colson and the wood frame foreman. Observations were compared to requirements detailed on project plans "S0.2", "S0.3" and "S0.4" and the shearwall schedules contained on these referenced sheets.

Materials utilized consist of 7/16 ZipSystem sheathing fastened with pneumatic 8d fasteners. Building components are being fabricated off-site and arriving panelized. Many of the fasteners installed during fabrication were over-driven resulting in heads penetrating the wood surface. The installer recognized the issue during and added additional fasteners as needed on site during installation.

Fastener patterns observed for exterior shearwalls in the current work area generally appeared consistent with the applicable schedule requirements contained in the project documents.

On Site: 8:45 – 9:15 Attachments: Photos Sheet: 1 of 1 S.W.Cole Rep.: K. Gimpel Reviewed by:

286 Portland Road, Gray, ME 04039-9586 • P: (207) 657.2866 • F: (207) 657.2840 • E: infogray@swcole.com
### S.W. COLE ENGINEERING, INC. COR 7-21-17





Project: Portland Retirement ResidenceClient: Colson & ColsonClient's Rep.: Craig Lewis

S.W.Cole Project No.: 14-1188.3 Date: 8/11/2017 Weather: Sunny, 80's

Work in Progress: Wood frame construction B-Wing.

#### **Observations, Discussions, Recommendations:**

As requested by Colson & Colson, we made a site visit to observe exterior shearwall fastener patterns on the fourth floor of B-Wing. On site we met with Colson & Colson (Joe) and Colt Builders foreman (Tom). Observations were compared to requirements detailed on project plans "S0.5". Also, while on site we observed exterior shearwall fastener installation on Garage 1 referencing typical outbuilding requirements contained on project plan "G3".

Similar to observations made following our last site visit (7-21-17) some of the shop installed fasteners were overdriven penetrating the sheathing surface. At the time of our visit, Colt Builders had a carpenter rechecking and adding additional nails as needed. Patterns observed in the current work area appeared to meet or exceed the spacing requirements in the applicable schedules.

Prior to leaving the site we discussed the following items with Joe:

- Add fasteners to replace numerous over-driven fasteners on the east end of B-Wing
- Add fasteners at exterior of room 414 where automated nailing did not align correctly with framing during fabrication
- Add additional rows of fasteners adjacent to door jams on garage to satisfy the required 16 inch on center framing

On Site: 8:30 – 9:15 Attachments: Photo Sheet: 1 of 1

S.W.Cole Rep.:	K. Gimpel
Reviewed by:	Rosa E Domens





Project: Portland Retirement ResidenceClient: Colson & ColsonClient's Rep.: Craig Lewis

S.W.Cole Project No.: 14-1188.3 Date: 9/29/2017 Weather: Sunny, 50-70

Work in Progress: Wood frame construction at Core.

#### **Observations, Discussions, Recommendations:**

As requested by Colson & Colson, we made a site visit to observe exterior shearwall fastener patterns on the first four levels at the building core. On site we met with Colson & Colson (Joe) and Colt Builders foreman (Tom). Observations were compared to requirements detailed on project structural plan sheets S0.2 through S0.5.

Patterns observed in the current work area appeared to meet or exceed the spacing requirements in the applicable schedules. Fasteners were driven flush with the sheathing face, not overdriven as was typical of B-Wing. No remedial work appeared to be required in the current work area.

On Site: 8:00 – 9:45 Attachments: Photos Sheet: 1 of 1 S.W.Cole Rep.: K. Gimpel Reviewed by:

Roger & Domey







Project: Portland Retirement ResidenceClient: Colson & ColsonClient's Rep.: Craig Lewis

S.W.Cole Project No.: 14-1188.3 Date: 9/15/2017 Weather: Partly sunny, 80

Work in Progress: Wood frame construction B-Wing and outbuildings.

#### **Observations, Discussions, Recommendations:**

As requested by Colson & Colson, we made a site visit to observe installation procedures for B-Wing hold-down types "11" and "11a". On site we met with Colson & Colson (Craig) and Colt Builders foreman (Tom).

Colt Builders had drilled the anchor holes prior to our arrival using a hammer drill over-sized from the anchor as required. After drilling, we understand the holes were cleaned and covered with tape pending installation. During today's site visit, we observed Colt utilize compressed air and appropriately sized brushes to perform a final cleaning just prior to installing anchors. Embedment depths checked were measured to exceed the specified 10 ½ inches detailed on sheet CLP1 and S0.1 for type 11's and 10 inches for the type 11a's as detailed on sheet CLP1 and the latest revision to sheet S2.7b which indicated 5/8 inch diameter threaded rod is acceptable where 11a's are required. The type 11 hold-downs remained ¾ inch diameter as shown on S0.1. Epoxy utilized consisted of Powers Pure 110 with applicator tips. Anchor installations observed while on site appeared consistent with our understanding of the project requirements and epoxy manufacturers guidelines.

Also, while on site we observed exterior shearwall fastener installation on Garage 2, Van Garage and Pump House outbuildings. Sheathing fastening observed appeared consistent with typical details contained on sheet G3 except, we discussed adding an additional row of nails adjacent to doors to provide the specified 16 inch spacing.

On Site: 9:00 – 10:15 Attachments: Photos Sheet: 1 of 1 S.W.Cole Rep.: K. Gimpel Reviewed by:









Project: Portland Retirement ResidenceClient: Colson & ColsonClient's Rep.: Craig Lewis

S.W.Cole Project No.: 14-1188.3 Date: 12/1/2017 Weather: Overcast, 30-50

Work in Progress: Wood frame construction C-Wing.

#### **Observations, Discussions, Recommendations:**

As requested by Colson & Colson, we made a site visit to observe exterior shearwall fastener patterns on at C-Wing. Observations of sheathing installations on the core and B-Wing were completed during previous site visits. On site we met with Colson & Colson (Craig) and Colt Builders foreman. Observations were compared to requirements detailed on project structural plan sheets S0.2 through S0.5.

Generally, nailing patterns observed in the current work area appeared to meet or exceed the spacing requirements in the applicable schedules. There was on isolated area missing fasteners between the first and second floor north of room 125 and a few sporadic zones where fasteners were overdriven rather than installed flush to the surface as required. We discussed observations with Craig prior to departing and understand additional nails will be added as needed prior to covering.

On Site: 9:00 – 9:30 Attachments: None Sheet: 1 of 1 S.W.Cole Rep.: K. Gimpel Reviewed by:



**Report of Field Density** 

# **ASTM D6938**

Project: PORTLAND ME - PORTLAND RETIREMENT RESIDENCE - CONSTRUCTION MATERIALS TESTING AND SPEICAL INSPECTIONS SERVICES

Project Number: 14-1188.3

Client: COLSON & COLSON GENERAL CONTRACTORS, INC.

- n <sup>22</sup>

#### **Field Density Test Results**

Test #	Test Date	Tech	Test Location	Elev Feet	Test Depth	Lab ID	Dry Density	Moisture Content Percent	Compactior Percent	Required Compaction
1	10/25/2016	PCS	NE INSIDE	131	6	21221G	131.9	3.1	95.2	95
2	10/25/2016	PCS	E SIDE INSIDE	132	8	21221G	132.6	3.5	95.7	95
3	10/25/2016	PCS	E SIDE OUTSIDE	132	12	21221G	135.1	3.6	97.5	95
4	10/25/2016	PCS	SE OUTSIDE	131	6	21221G	133.8	4.4	96.5	95

#### Laboratory Compaction Test Reference

Lab ID	Date Received	Material Source	Material Type	Method	Max Dry Density PCF	Moisture Content (%)	Comments
21221G	8/2/2016	Processed On Site	Crushed Gravel	ASTM D-1557 Modified C	138.6	6.5	
Elevation	Notes:		Com	ments:			

ALL LOCATIONS ARE B WING

Reviewed By RBC

Ontinuum



Project: PORTLAND ME - PORTLAND RETIREMENT RESIDENCE - CONSTRUCTION MATERIALS TESTING AND SPEICAL INSPECTIONS SERVICES

Project Number: 14-1188.3

**COLSON & COLSON GENERAL CONTRACTORS, INC.** Client:

#### **Field Density Test Results**

	2					( i¥	2-g	Moisture		
Test #	Test Date	Tech	Test Location	Elev Feet	Test Depth	Lab ID	Dry Density	Content Percent	Compaction Percent	Required Compaction
5	10/26/2016	CLC	A12 107 NEXT TO FOUNDATION	2'	10	21221G	133.6	2.8	96.4	95
6	10/26/2016	CLC	B1 111 NEXT TO FOUNDATION	2'	10	21221G	131.9	2.3	95.2	95
7	10/26/2016	CLC	C2 113 NEXT TO FOUNDATION	4'	10	21221G	134.9	2.1	97.3	95

#### Laboratory Compaction Test Reference

Lab ID	Date Received	Material Source	Material Type	Method	Max Dry Density PCF	Moisture Content (%)	Comments
21221G	8/2/2016	Processed On Site	Crushed Gravel	ASTM D-1557 Modified C	138.6	6.5	
Elevation	Notes:		Com	ments:			

ALL ELEVATIONS ARE BELOW FINISH GRADE

ALL LOCATIONS ARE B WING

Reviewed By

. . .



Project: PORTLAND ME - PORTLAND RETIREMENT RESIDENCE - CONSTRUCTION MATERIALS TESTING AND SPEICAL INSPECTIONS SERVICES

Project Number: 14-1188.3

Client: **COLSON & COLSON GENERAL CONTRACTORS, INC.** 

#### Field Density Test Results

Test #	Test Date	Tech	Test Location	Elev Feet	Test Depth	Lab ID	Dry Density	Moisture Content Percent	Compaction Percent	Required Compaction
8	11/7/2016	JDM	GARAGE 3 PARKING LOT W SIDE	TOS	8	21221G	134.7	5.4	97.2	95
9	11/7/2016	JDM	GARAGE 3 PARKING LOT E SIDE	TOS	8	21221G	142.6	4.0	102.9	95
10	11/7/2016	JDM	GARAGE 3 PARKING LOT DRIVEWAY	TOS	8	21221G	141.1	4.7	101.8	95
11	11/7/2016	JDM	3 + 35	TOS	6	21221G	144.4	2.7	104.2	95
12	11/7/2016	JDM	1 + 55	TOS	6	21221G	140.5	2.3	101.4	95

#### Laboratory Compaction Test Reference

<u>, Lab ID</u>	Date Received	Material Source	Material Type	Method	Max Dry Density PCF	Optimum Moisture Content (%)	Comments
21221G	8/2/2016	Processed On Site	Crushed Gravel	ASTM D-1557 Modified C	138.6	6.5	
Elevation	Notes:		Com	ments:			

**TOS - TOP OF SUBBASE** 

comments:

Reviewed By





Project Number: 14-1188.3

**COLSON & COLSON GENERAL CONTRACTORS, INC.** Client:

#### **Field Density Test Results**

	Test			Elev	Test	Lab ID	Dry	Moisture Content	Compaction	Required
Test #	Date	Tech	Test Location	Feet	Depth		Density	Percent	Percent	Compaction
13	11/14/2016	CLC	4 + 00, CL	TOA	4	21851G	136.9	2.3	98.1	95
14	11/14/2016	CLC	3 + 00, 8' L OF CL	TOA	4	21851G	134.6	2.3	96.5	95
15	11/14/2016	CLC	2 + 00, 8' R OF CL	TOA	4	21851G	133.1	2.8	95.4	95
16	11/14/2016	CLC	1 + 00, 6' L OF CL	TOA	4	21851G	134.2	2.3	96.2	95
17	11/14/2016	CLC	0 + 25, MIDDLE	TOA	4	21851G	134.1	2.2	96.1	95
18	11/14/2016	CLC	ROADWAY FOR PARKING AREA & GARAGE #3 MIDDLE	TOA	4	21851G	143.5	2.4	102.9	95

Lab ID	Date Received Material Source	Material Type	Method	Max Dry Density PCF	Optimum Moisture Content (%)	Comments
21851G	11/15/2016 Chandler Pit	Aggregate Base	ASTM D-1557 Modified C	139.5	5.1	
Elevation N TOA - TOP	otes: OF A GRAVEL	<b>Comm</b> CL - C	ients: ENTER LINE			

Roger E Domany

Reviewed By

Friday, November 18, 2016



Project: PORTLAND ME - PORTLAND RETIREMENT RESIDENCE - CONSTRUCTION MATERIALS TESTING AND SPEICAL INSPECTIONS SERVICES

Project Number: 14-1188.3

Client: **COLSON & COLSON GENERAL CONTRACTORS, INC.** 

#### **Field Density Test Results**

Test #	Test Date	Tech	Test Location	Elev Feet	Test Depth	Lab ID	Dry Density	Moisture Content Percent	Compaction Percent	Required Compaction
19	11/17/2016	CLC	DINING ROOM 171	TOD	12	21221G	133.2	2.9	96.1	95
20	11/17/2016	CLC	CORNER OF DINING ROOM 171 & FOYER	TOD	12	21221G	135.5	2.3	97.8	95
21	11/17/2016	CLC	ACTIVITY ROOM 158	TOD	12	21221G	134.3	2.0	96.9	95
22	11/17/2016	CLC	GARAGE #1	2' ABF	12	21221G	132.3	4.0	95.5	95
23	11/17/2016	CLC	GARAGE #1	2' ABF	12	21221G	133.1	2.0	96.0	95

Laboratory Compaction Test Reference											
Lab ID	Date Received	Material Source	Material Type	Method	Max Dry Density PCF	Optimum Moisture Content (%)	Comments				
21221G	8/2/2016	Processed On Site	Crushed Gravel	ASTM D-1557 Modified C	138.6	6.5					
Elevation	Notes:		Com	nents:							

TOD - TOP OF D GRAVEL **ABF - ABOVE BOTTOM FOOTING**  omments

Breviewed By





.

Project Number: 14-1188.3

Client: COLSON & COLSON GENERAL CONTRACTORS, INC.

#### Field Density Test Results

Test #	Test Date	Tech	Test Location	Elev Feet	Test Depth	Lab ID	Dry Density	Moisture Content Percent	Compaction Percent	Required Compaction
24	11/18/2016	JDM	INT. BF., GARAGE 1 SW CORNER	62"	8	21221G	137.5	3.0	99.2	95
25	11/18/2016	JDM	INT. BF., GARAGE 1 NW CORNER	62"	8	21221G	134.1	5.9	96.8	95

Lab ID	Dat <b>e</b> Received	Material Source	Material Type	Method	Max Dry Density PCF	Optimum Moisture Content (%)	Comments
21221G	8/2/2016	Processed On Site	Crushed Gravel	ASTM D-1557 Modified C	138.6	6.5	

Elevation Notes:

Comments:

ALL ELEVATIONS ARE BELOW FINISH FLOOR

Reviewed By



Project: PORTLAND ME - PORTLAND RETIREMENT RESIDENCE - CONSTRUCTION MATERIALS TESTING AND SPEICAL INSPECTIONS SERVICES

Project Number: 14-1188.3

Client:

**COLSON & COLSON GENERAL CONTRACTORS, INC.** 

#### **Field Density Test Results**

Test #	Test Date	Tech	Test Location	Elev Feet	Test Depth	Lab ID	Dry Density	Moisture Content Percent	Compaction Percent	Required Compaction
26	12/6/2016	AHC	E PARKING LOT	125.45	6"	21893G	120.0	12.7	99.3	92
_27	12/6/2016	AHC	E PARKING LOT	125.45	6"	21893G	122.0	11.0	101.0	92
28	12/6/2016	AHC	E PARKING LOT	125.45	6"	21893G	123.6	11.1	102.3	92
29	12/6/2016	AHC	E PARKING LOT	125.45	6"	21893G	118.0	11.5	97.7	92

#### Laboratory Compaction Test Reference

Lab ID	Date Received	Material Source	Material Type	Method	Max Dry Density PCF	Optimum Moisture Content (%)	Comments
21893G	12/5/2016	On Site Mix	Sand Filter	ASTM D-1557 Modified C	120.8	12.1	
			0				

Elevation Notes:

Comments:

m Reviewed By





Project Number: 14-1188.3

Client: COLSON & COLSON GENERAL CONTRACTORS, INC.

#### Field Density Test Des

## Field Density Test Results

								Moisture		
Test #	Test Date	Tech	Test Location	Elev Feet	Test Depth	Lab ID	Dry Density	Content Percent	Compaction Percent	Required Compaction
30	4/28/2017	AAB	SOUTH WING CORRIDOR AT MECH. ROOM	16" BFG	10	21851G	132.7	4.2	95.1	95
31	4/28/2017	AAB	SOUTH WING CORRIDOR AT T- SECTION	16" BFG	10	21851G	134.1	3.9	96.1	95
32	4/28/2017	AAB	SOUTH WING CORRIDOR AT NORTH END	16" BFG	10	21851G	134.7	7.5	96.6	95

#### Laboratory Compaction Test Reference

Lab ID	Date Received	Material Source	Material Type	Method	Max Dry Density PCF	Optimum Moisture Content (%)	Comments
21851G	11/15/2016	Chandler Pit	Aggregate Base	ASTM D-1557 Modified C	139.5	5.1	
Elevation	Notes:		Com	ments:			

**BFG - BELOW FINISHED GRADE** 

Roger & Domeny

Reviewed By





Project Number: 14-1188.3

**COLSON & COLSON GENERAL CONTRACTORS, INC.** Client:

#### **Field Density Test Results**

								Moisture		
Test #	Test Date	Tech	Test Location	Elev Feet	Test Depth	Lab ID	Dry Density	Content Percent	Compaction Percent	Required Compaction
33	7/11/2018	ALC	6' E OF CB #2	132.5'	8	21851G	137.4	3.2	98.5	95
34	7/11/2018	ALC	15'W OF CONCRETE REINFORCED PAVEMENT	132.5'	8	21851G	135.8	3.8	97.3	95
35	7/11/2018	ALC	3'N OF CB #3	131.5	2	23990G	139.6	2.6	99.9	95
36	7/11/2018	ALC	6' N OC CB #4	131.5'	2	23990G	138.1	3.2	98.8	95

	Laboratory Compaction Test Reference									
Lab ID	Date Received	Material Source	Material Type	Method	Max Dry Density	Optimum Moisture Content (%)	Comments			
21851G	11/15/2016	Chandler Pit	Aggregate Base	ASTM D-1557 Modified C	139.5	5.1				
23990G	7/11/2018	Pike Poland	1 1/2" Crushed Gravel	ASTM D-1557 Modified C	139.8	5.6				

**Elevation Notes:** 

Comments: CB = CATCH BASIN

Reviewed By





Project Number: 14-1188.3

**COLSON & COLSON GENERAL CONTRACTORS, INC.** Client:

#### **Field Density Test Results**

								Moisture		
Test #	Test Date	Tech	Test Location	Elev Feet	Test Depth	Lab ID	Dry Density	Content Percent	Compaction Percent	Required Compaction
37	9/26/2018	ALC	ENTRANCE PARKING LOT	133.89	2	24398G	139.9	4.2	99.6	95
38	9/26/2018	ALC	ENTRANCE PARKING LOT	133.67	2	24398G	135.0	6.2	96.1	95
39	9/26/2018	ALC	ENTRANCE PARKING LOT	133.7	2	24398G	133.6	6.5	95.1	95

#### Laboratory Compaction Test Reference

	Date				Max Dry	Optimum Moisture Content	
Lab ID	Received	Material Source	Material Type	Method	Density	(%)	Comments
24398G	9/25/2018	Shaw Brothers, Brickyard	1 1/2" Crushed Gravel	ASTM D-1557 Modified C	140.5	6.5	

**Elevation Notes:** 

Comments:

Reviewed By



## **Soil Observation Report**

Project Name:	Portland Retirement Residence	Project No. :	14-1188.3
Location:	Portland, ME Ocean Avenue	Date:	9-26-18
Client / Client's Rep:	Colson & Colson/Craig Lewis	S.W.COLE Rep. :	A.Carr
Earthwork Contractor:	Sargent Corporation	Arrived on Site:	1:00 pm
Work Area:	Front Entrance Parking Lot	Left Site:	1:30 pm

Soil Observations	<u>Obs</u>	erved	<u>Comments</u>			
Subgrade Preparation	Yes 🗌	No 🖂	By others			
Fill Placement (method and uniformity)	Yes 🗌	No 🖂	CAT 420F2IT Excavator			
Material (proper type, sample #)	Yes 🗌	No 🖂	Type A 1 ½ crushed gravel Shaw Brothers Brickyard Pit			
Lift Thickness	Yes 🗌	No 🖂	Reportedly 3"-4"			
Compaction (equipment, passes)	Yes 🖂	No 🗌	Wacker Neuson BPU 4045			
In-place Densities (frequency)*	Yes 🖂	No 🗌	(3) as requested by Sargent Corporation			
Non-Conformance Items						
Person Notified:			Yes 🗌 No 🛛			

\*refer to associated report for in-situ density results

#### **Observations / Discussions:**

S.W. Cole arrived onsite to perform field density testing and obtain a sample of the material being tested today. Arrived onsite and met with Foreman Michael Tully (Sargent Corporation) who provided lift thickness, test locations, and sample information. Michael Tuller requested a ASTM proctor and grain size test on the Type A 1 ½" crushed gravel. He understood test results are not conclusive until S.W. Cole has completed the tests requested and the density results would be back calculated. Sargent Corporation used a Wacker Neuson 4045 vibratory plate compactor with an operating weight of 710 pounds.

Reviewed by:

Attachments: Photos

The S.W.COLE field representative is on-site at the request of our client to provide construction materials testing and to observe and document construction activities. The contractor has sole responsibility for schedule, site safety, methods, completeness and quality control.





